
 
®

990 BASIC • 990 MAX
FUEL TRAILER

PARTS BOOK

QTY REQUIRED: 

PA
TE

NT PROTECTED

m
eridianmfg.com/pate

nt
s

This product is 
covered by one or 

more U.S., Canadian, 
Foreign patents and/or 

pending patent 
applications.  

For details, see:

QTY REQUIRED: 



This page intentionally left blank



Revised 09.2025 i

Parts Book: 990 Fuel Trailer  
®

TABLE OF CONTENTS

DESCRIPTION	 PAGE
990 BASIC FUEL TRAILER . . . . . . . . . . . . . . . . . . . . . . . . .                         1
	 Trailer Assm. 990 Basic, Tandem STW  . . . . . . . . . . . . . .              3
	 Tank Assembly, 990 Basic US Fuel Trailer . . . . . . . . . . . .            8
	 DEF Tote Pkg, 55 Gal, 12V, Self-Contained, 990 Basic .  10
	 Hose and Nozzle Stand Pkg, 990 Basic  . . . . . . . . . . . .             11
	 Battery Box, 990 Basic  . . . . . . . . . . . . . . . . . . . . . . . . .                          12
	 Pump Pkg, 15GPM, 12V, 990 Basic . . . . . . . . . . . . . . . .                 13
	 Pump Pkg, 25GPM, 12V, 990 Basic . . . . . . . . . . . . . . . .                 14
	 Spare Tire Kit (Steel) . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
	 Spare Tire Kit (Aluminum) . . . . . . . . . . . . . . . . . . . . . . . .                         15

990 MAX FUEL TRAILER  . . . . . . . . . . . . . . . . . . . . . . . . .                          16
	 Fuel Trailer Caps and Gauges . . . . . . . . . . . . . . . . . . . .                     16
	 Tank Assembly 990 US Fuel Trailer . . . . . . . . . . . . . . . .                 17
	 Trailer Assembly 990 Universal Tandem STW . . . . . . . .         18
	 Fuel Trailer 990 US Version Bone White Empty . . . . . . .        21
	 12 VDC Pump and 35’ Hose Reel Pkg 990 US . . . . . . .        23
	 40 GPM Engine/Pump and 35’ Hose Reel Pkg . . . . . . .        25
	 55 Gal DEF Option Assembly Fuel Trailer 990 . . . . . . . .         27
	 DEF Tank Add-On Package (55 Gal)  . . . . . . . . . . . . . . .                28
	 Cowling Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                              30
	 Utility Box Assembly 990, Bone White  . . . . . . . . . . . . .              32
	 Welder-Generator-Compressor Option . . . . . . . . . . . . .              39
	 Generator-Compressor Option  . . . . . . . . . . . . . . . . . . .                    40
	 Air and Electrical Dual Reel Kit Option . . . . . . . . . . . . . .               41
	 Spare Tire Kit (Steel) . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
	 Spare Tire Kit (Aluminum) . . . . . . . . . . . . . . . . . . . . . . . .                         42
	 Spare Tire Kit (Steel), Post Mount . . . . . . . . . . . . . . . . .                  43
	 Spare Tire Kit (Aluminum), Post Mount . . . . . . . . . . . . .              44
Warranty Statement



ii Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

PA
TE

NT PROTECTED

m
eridianmfg.com/pate

nt
s

This product is 
covered by one or 

more U.S., Canadian, 
Foreign patents and/or 

pending patent 
applications.  

For details, see:

Meridian Manufacturing Inc. continuously enhances its 
product offering through product improvements and new 
product innovations. Marketplace feedback, technological 
innovation, new materials and manufacturing methods, 
and a philosophy of continuous improvement constantly 
challenge the company to develop new and better ways 
of addressing market needs. Meridian is committed to 
innovation and reinvestment and as a result, the company 
maintains a portfolio of patents and intellectual property. 
For more information on our patents, see our website:

www.meridianmfg.com/patents



Revised 09.2025 1

Parts Book: 990 Fuel Trailer  
®

ITEM QTY MASS PART # DESCRIPTION
1 1 1146.103 lbmass 44736 TRAILER ASSM. 990 BASIC, TANDEM STW
2 1 1533.606 lbmass 44737 TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
3 1 1.259 lbmass 18128 HOLDER FOR MANUAL OMC-1
4 3 0.006 lbmass 19307 WASHER, FLAT 1/4
5 3 0.023 lbmass 19301 BOLT, HEX, 1/4-20 UNC X1
6 3 0.012 lbmass 19128 Ø1/4"-20 UNC NYLON HEX NUT
7 1 0.015 lbmass 17728 MERIDIAN TRAILER BLACK DECAL
8 1 0.197 lbmass 17679 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L
9 2 0.050 lbmass 16959 DECAL MERIDIAN 25" LG BLACK
10 4 0.005 lbmass 11514 1993 Placard - Class 3 Flammable Liquid (Diesel)
11 1 0.245 lbmass 12099 Decal 990 Pass Side Black Stripe
12 1 0.245 lbmass 12098 Decal 990 Driver Side Black Stripe
13 1  10284 990 FUEL TRAILER OPERATORS MANUAL

68615

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 BASIC US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 2681.91 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

2

PRODUCTION NOTES
 
1. THIS IS A 990 BASIC FUEL TRAILER US VERSION BONE WHITE 
2. NO COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

16'-0"

88 1/2"

99 1/4"

10'-3" 34 1/2"

5/8"

1/2"

8

2"

6 3/4"

7

99 1/4"

1

16'-0"

1 1/4"
8 3/4"

8"

1/4"

9 12

8"

1/4"
1 1/4"

8 3/4"

911

12

9

11

9

71 1/8"

62"

A INITIAL RELEASE 7/29/2025 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

31013

546 X3

ITEM QTY MASS PART # DESCRIPTION
1 1 1146.103 lbmass 44736 TRAILER ASSM. 990 BASIC, TANDEM STW
2 1 1533.606 lbmass 44737 TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
3 1 1.259 lbmass 18128 HOLDER FOR MANUAL OMC-1
4 3 0.006 lbmass 19307 WASHER, FLAT 1/4
5 3 0.023 lbmass 19301 BOLT, HEX, 1/4-20 UNC X1
6 3 0.012 lbmass 19128 Ø1/4"-20 UNC NYLON HEX NUT
7 1 0.015 lbmass 17728 MERIDIAN TRAILER BLACK DECAL
8 1 0.197 lbmass 17679 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L
9 2 0.050 lbmass 16959 DECAL MERIDIAN 25" LG BLACK
10 4 0.005 lbmass 11514 1993 Placard - Class 3 Flammable Liquid (Diesel)
11 1 0.245 lbmass 12099 Decal 990 Pass Side Black Stripe
12 1 0.245 lbmass 12098 Decal 990 Driver Side Black Stripe
13 1  10284 990 FUEL TRAILER OPERATORS MANUAL

68615

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 BASIC US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 2681.91 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

2

PRODUCTION NOTES
 
1. THIS IS A 990 BASIC FUEL TRAILER US VERSION BONE WHITE 
2. NO COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

16'-0"

88 1/2"

99 1/4"

10'-3" 34 1/2"

5/8"

1/2"

8

2"

6 3/4"

7

99 1/4"

1

16'-0"

1 1/4"
8 3/4"

8"

1/4"

9 12

8"

1/4"
1 1/4"

8 3/4"

911

12

9

11

9

71 1/8"

62"

A INITIAL RELEASE 7/29/2025 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

31013

546 X3

990 BASIC FUEL TRAILER
ITEM QTY MASS PART # DESCRIPTION

1 1 1146.103 lbmass 44736 TRAILER ASSM. 990 BASIC, TANDEM STW
2 1 1533.606 lbmass 44737 TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
3 1 1.259 lbmass 18128 HOLDER FOR MANUAL OMC-1
4 3 0.006 lbmass 19307 WASHER, FLAT 1/4
5 3 0.023 lbmass 19301 BOLT, HEX, 1/4-20 UNC X1
6 3 0.012 lbmass 19128 Ø1/4"-20 UNC NYLON HEX NUT
7 1 0.015 lbmass 17728 MERIDIAN TRAILER BLACK DECAL
8 1 0.197 lbmass 17679 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L
9 2 0.050 lbmass 16959 DECAL MERIDIAN 25" LG BLACK
10 4 0.005 lbmass 11514 1993 Placard - Class 3 Flammable Liquid (Diesel)
11 1 0.245 lbmass 12099 Decal 990 Pass Side Black Stripe
12 1 0.245 lbmass 12098 Decal 990 Driver Side Black Stripe
13 1  10284 990 FUEL TRAILER OPERATORS MANUAL

68615

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 BASIC US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 2681.91 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

2

PRODUCTION NOTES
 
1. THIS IS A 990 BASIC FUEL TRAILER US VERSION BONE WHITE 
2. NO COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

16'-0"

88 1/2"

99 1/4"

10'-3" 34 1/2"

5/8"

1/2"

8

2"

6 3/4"

7

99 1/4"

1

16'-0"

1 1/4"
8 3/4"

8"

1/4"

9 12

8"

1/4"
1 1/4"

8 3/4"

911

12

9

11

9

71 1/8"

62"

A INITIAL RELEASE 7/29/2025 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

31013

546 X3



2 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

ITEM QTY MASS PART # DESCRIPTION
1 1 1146.103 lbmass 44736 TRAILER ASSM. 990 BASIC, TANDEM STW
2 1 1533.606 lbmass 44737 TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
3 1 1.259 lbmass 18128 HOLDER FOR MANUAL OMC-1
4 3 0.006 lbmass 19307 WASHER, FLAT 1/4
5 3 0.023 lbmass 19301 BOLT, HEX, 1/4-20 UNC X1
6 3 0.012 lbmass 19128 Ø1/4"-20 UNC NYLON HEX NUT
7 1 0.015 lbmass 17728 MERIDIAN TRAILER BLACK DECAL
8 1 0.197 lbmass 17679 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L
9 2 0.050 lbmass 16959 DECAL MERIDIAN 25" LG BLACK
10 4 0.005 lbmass 11514 1993 Placard - Class 3 Flammable Liquid (Diesel)
11 1 0.245 lbmass 12099 Decal 990 Pass Side Black Stripe
12 1 0.245 lbmass 12098 Decal 990 Driver Side Black Stripe
13 1  10284 990 FUEL TRAILER OPERATORS MANUAL

68615

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 BASIC US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 2681.91 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

2

PRODUCTION NOTES
 
1. THIS IS A 990 BASIC FUEL TRAILER US VERSION BONE WHITE 
2. NO COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

16'-0"

88 1/2"

99 1/4"

10'-3" 34 1/2"

5/8"

1/2"

8

2"

6 3/4"

7

99 1/4"

1

16'-0"

1 1/4"
8 3/4"

8"

1/4"

9 12

8"

1/4"
1 1/4"

8 3/4"

911

12

9

11

9

71 1/8"

62"

A INITIAL RELEASE 7/29/2025 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

31013

546 X3

ITEM QTY MASS PART # DESCRIPTION
1 1 1146.103 lbmass 44736 TRAILER ASSM. 990 BASIC, TANDEM STW
2 1 1533.606 lbmass 44737 TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
3 1 1.259 lbmass 18128 HOLDER FOR MANUAL OMC-1
4 3 0.006 lbmass 19307 WASHER, FLAT 1/4
5 3 0.023 lbmass 19301 BOLT, HEX, 1/4-20 UNC X1
6 3 0.012 lbmass 19128 Ø1/4"-20 UNC NYLON HEX NUT
7 1 0.015 lbmass 17728 MERIDIAN TRAILER BLACK DECAL
8 1 0.197 lbmass 17679 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L
9 2 0.050 lbmass 16959 DECAL MERIDIAN 25" LG BLACK
10 4 0.005 lbmass 11514 1993 Placard - Class 3 Flammable Liquid (Diesel)
11 1 0.245 lbmass 12099 Decal 990 Pass Side Black Stripe
12 1 0.245 lbmass 12098 Decal 990 Driver Side Black Stripe
13 1  10284 990 FUEL TRAILER OPERATORS MANUAL

68615

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 BASIC US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 2681.91 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

2

PRODUCTION NOTES
 
1. THIS IS A 990 BASIC FUEL TRAILER US VERSION BONE WHITE 
2. NO COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

16'-0"

88 1/2"

99 1/4"

10'-3" 34 1/2"

5/8"

1/2"

8

2"

6 3/4"

7

99 1/4"

1

16'-0"

1 1/4"
8 3/4"

8"

1/4"

9 12

8"

1/4"
1 1/4"

8 3/4"

911

12

9

11

9

71 1/8"

62"

A INITIAL RELEASE 7/29/2025 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

31013

546 X3

Table 1 - Fuel Trailer 990 Basic US Version Bone White Empty
ITEM QTY PART # DESCRIPTION

1 1 44736 TRAILER ASSM. 990 BASIC, TANDEM STW

2 1 44737 TANK ASSEMBLY 990 BASIC US FUEL TRAILER

3 1 18128 HOLDER FOR MANUAL OMC-1

4 3 19307 WASHER, FLAT 1/4

5 3 19301 BOLT, HEX, 1/4-20 UNC X1

6 3 19128 Ø1/4"-20 UNC NYLON HEX NUT

7 1 17728 MERIDIAN TRAILER BLACK DECAL

8 1 17679 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6 X 70"L

9 2 16959 DECAL MERIDIAN 25" LG BLACK

10 4 11514 1993 PLACARD - CLASS 3 FLAMMABLE LIQUID (DIESEL)

11 1 12099 DECAL 990 PASS SIDE BLACK STRIPE

12 1 12098 DECAL 990 DRIVER SIDE BLACK STRIPE

13 1 10284 990 FUEL TRAILER OPERATORS MANUAL



Revised 09.2025 3

Parts Book: 990 Fuel Trailer  
®

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

TRAILER ASSM. 990 BASIC, TANDEM STW

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

See exploded view of trailer on pages 6-7.



4 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"



Revised 09.2025 5

Parts Book: 990 Fuel Trailer  
®

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

Table 2 - Trailer Assm. 990 Basic, Tandem STW
ITEM QTY PART # DESCRIPTION

1 1 14091
WIRE HARNESS 990 FUEL TRAILER FRAME - V2 ROWE (NOT 
SHOWN)

2 1 19275 BATTERY BREAKAWAY BA10-150

3 2 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES

4 15 19779 #8-18 X 3/4" SELF DRILLING ZINC SCREW

5 2 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6X 18"L

6 2 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"

7 2 19619 5" X 2" TUBE PLUG

8 2 19597 Ø1/4"-14 X 3/4" HEX WASHER HEAD SELF DRILLING SCREW

9 44 FT 17672 3/8"X1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 22903 FENDER WELDMENT- TANDEM AXLE 14" W

11 3 19564 NUT, HEX, FLANGED, 3/8-16 UNC

12 16 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS

13 3 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1

14 2 19274 MUD FLAP, 10"X10"X1/4" THK, W/MERIDIAN LOGO

15 8 19629 WASHER, FLAT, #8

16 8 19112 #8-32 UNC HEX NYLON NUT

17 8 19141 SCREW #8-32 UNF X 5/8 ROUND HEAD PAN

18 1 18192 TOP WIND A-FRAME JACK (5000 LB CAP)

19 1 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN

20 7 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID

21 1 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)

22 1 17532 DECAL, TRAILER VIN# TEMPLATE

23 1 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II

24 2 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6 X 60"L

25 2 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS

26 2 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)

27 2 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)

28 2 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)

29 2 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)

30 2 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)

31 4 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY

32 8 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8

33 10 10069 BOLT, HEX, 3/8-16 UNC X 3.25 STEEL, MILD

34 24 19348 WASHER, FLAT 3/8

35 12 19347 Ø3/8"-16 UNC NYLON LOCKNUT

36 2 19299 BOLT, HEX, 3/8-16 UNC X 1.25 GRADE 8

37 2 19662 Ø5/16"-18 UNC X 1/2" H.H.C.S.

38 2 19321 WASHER, FLAT 5/16

39 2 19322 WASHER, HELICAL SPRING LOCK 5/16 STEEL, MILD

40 2 19171 3/8" X 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)

41 2 18487 WASHER, 1/2 - WIDE - TYPE A STEEL, MILD

42 1 19373 Ø1/2" LOCK WASHER

43 1 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC

44 1 10278 BOLT HEX 1/2"-13 FULL X 3" L GRADE 5 ZINC

45 1 18679 CLAMP CUSHIONED LOOP (1/2")

46 44 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")

47 3 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON

48 1 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK

49 1 55206 VIN TAG MOUNT PLATE STAINLESS

50 8 10283 5/8" FLAT WASHER GR. 8

51 8 10285 5/8-11 UNC LOCKNUT GR. 8

--- 8 FT 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"

BACK VIEW

DETAIL  A

SECTION A-A

SECTION B-B

DETAIL  SAFETY CHAIN
SOME PARTS HIDDEN 

FOR CLARITY

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan

ITEM QTY MASS PART # DESCRIPTION
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

A

A

A

A

B

B

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

1 OF 2 1:18

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

16'-0 3/16"

34 15/16"

16 11/16"

21 1/16"

99 1/4"

6

10

18

2

5

13118

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

88 5/8"

161517

13 1/4"

9

7

23

12

122 7/8"

19

3

21 4

22

1 5/8"

12" FROM FIRST
CROSS MEMBER

22

25

5

24

18"
(TYP 2)1 1/16" (TYP 2) 9 1/4"

(TYP 2)

1 1/2"
(TYP 2)

(6")
(TYP 2)

20 1/16"

1 1/2"

24

284

262730

29 4

20 20

34 1/2"

33 34 35

363435

32

5150

TYP 10X

TYP 2X

37

38

39

14

46

31

12

46
PLUG ALL HOLES NOT BEING USED

47

458

46

46

44

41

40

40

41

42

43

47

494
x2

71 1/8"

PLACE VIN# TAG HERE
MUST BE 100% VISIBLE

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A INITIAL RELEASE 7/25/25 CJ

48

3214

99 1/4"



6 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)

ITEM QTY MASS PART # DESCRIPTION
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

2 OF 2 0.08

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

19

41

42

43

40

40

8

8

45

13

18

44

41

BREAK
AWAY
SWITCH

11 X3 22 49 4 X2 2 4 X3 24 48

10

10

20

20

47
7 30 26 27

46 4 21X2

38 39 37

25

23

X2 X2 X2

X2

30

26

27

7

35

34

20

47

20

46 TYP

TYP

3435 X5 X5

3

50

51

31

32 X2

X2

X2

34 33

4 29

612

5

16 15 14

34 36

4

28

X5X5

X2

X2

X4 X4

X8



Revised 09.2025 7

Parts Book: 990 Fuel Trailer  
®

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)

ITEM QTY MASS PART # DESCRIPTION
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

2 OF 2 0.08

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

19

41

42

43

40

40

8

8

45

13

18

44

41

BREAK
AWAY
SWITCH

11 X3 22 49 4 X2 2 4 X3 24 48

10

10

20

20

47
7 30 26 27

46 4 21X2

38 39 37

25

23

X2 X2 X2

X2

30

26

27

7

35

34

20

47

20

46 TYP

TYP

3435 X5 X5

3

50

51

31

32 X2

X2

X2

34 33

4 29

612

5

16 15 14

34 36

4

28

X5X5

X2

X2

X4 X4

X8

ITEM QTY MASS PART # DESCRIPTION
1 1 0.000 lbmass 14091 Wire Harness 990 Fuel Trailer Frame - V2 ROWE (NOT SHOWN)
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 15 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 44 FT 10.016 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (44 FT)

10 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
11 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
12 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
13 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
14 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
15 8 0.001 lbmass 19629 WASHER, FLAT, #8
16 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
17 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan
18 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
19 1 9.556 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
20 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
21 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
22 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
23 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
24 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
25 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS
26 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)

ITEM QTY MASS PART # DESCRIPTION
27 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
28 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
29 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
30 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
31 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
32 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
33 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
34 24 0.009 lbmass 19348 WASHER, FLAT 3/8
35 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
36 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
37 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
38 2 0.006 lbmass 19321 WASHER, FLAT 5/16
39 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
40 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
41 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
42 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
43 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
44 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
45 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
46 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
47 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
48 1 607.336 lbmass 44738 TRAILER FRAME 990 BASIC FUEL TRAILER - BLACK
49 1 0.292 lbmass 55206 Vin Tag Mount Plate Stainless
50 8 0.035 lbmass 10283 5/8" FLAT WASHER GR. 8
51 8 0.100 lbmass 10285 5/8-11 UNC LOCKNUT GR. 8
--- 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

44736

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 BASIC, TANDEM STW
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/14/2025
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1146.10 lbmass

2 OF 2 0.08

www.meridianmfg.com

CHECKED BY:
FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

PRODUCTION NOTES:
 
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS #14091
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION: USE HOLES CLOSEST TO FRONT FOR ALIGNMENT.
5.  PLUG ALL UNUSED HOLES.
6.  SEE PAGE 2 FOR EXPLODED VIEWS.

19

41

42

43

40

40

8

8

45

13

18

44

41

BREAK
AWAY
SWITCH

11 X3 22 49 4 X2 2 4 X3 24 48

10

10

20

20

47
7 30 26 27

46 4 21X2

38 39 37

25

23

X2 X2 X2

X2

30

26

27

7

35

34

20

47

20

46 TYP

TYP

3435 X5 X5

3

50

51

31

32 X2

X2

X2

34 33

4 29

612

5

16 15 14

34 36

4

28

X5X5

X2

X2

X4 X4

X8

See trailer parts list on pages 5.



8 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

TANK ASSEMBLY, 990 BASIC US FUEL TRAILER

TANK FRONT TANK REAR

DESCRIPTIONPART #MASSQTYITEM
TANK 990 BASIC US FUEL TRAILER - BONE WHITE447391520.296 lbmass11
WASHER, FLAT, Ø5/8" x 1-3/4" OD, ZINC193840.059 lbmass162
NUT, HEX 5/8-11 UNC Steel, Mild183510.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass26
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass17
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass18
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass29
2" NPT SCH40 THREADED CAP STEEL GALVANIZED166890.850 lbmass110
2" PVC PLUG189280.284 lbmass111
PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")172550.002 lbmass412

44737

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.61 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"67 89

9

1

9

9
6

7

8

152243

44 1/8" TYP

NOTES:
 
1. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

6

10
11

10

11

A INITIAL RELEASE 7/25/25 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

6

12

TANK FRONT TANK REAR

DESCRIPTIONPART #MASSQTYITEM
TANK 990 BASIC US FUEL TRAILER - BONE WHITE447391520.296 lbmass11
WASHER, FLAT, Ø5/8" x 1-3/4" OD, ZINC193840.059 lbmass162
NUT, HEX 5/8-11 UNC Steel, Mild183510.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass26
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass17
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass18
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass29
2" NPT SCH40 THREADED CAP STEEL GALVANIZED166890.850 lbmass110
2" PVC PLUG189280.284 lbmass111
PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")172550.002 lbmass412

44737

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.61 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"67 89

9

1

9

9
6

7

8

152243

44 1/8" TYP

NOTES:
 
1. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

6

10
11

10

11

A INITIAL RELEASE 7/25/25 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

6

12

TANK FRONT TANK REAR

DESCRIPTIONPART #MASSQTYITEM
TANK 990 BASIC US FUEL TRAILER - BONE WHITE447391520.296 lbmass11
WASHER, FLAT, Ø5/8" x 1-3/4" OD, ZINC193840.059 lbmass162
NUT, HEX 5/8-11 UNC Steel, Mild183510.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass26
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass17
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass18
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass29
2" NPT SCH40 THREADED CAP STEEL GALVANIZED166890.850 lbmass110
2" PVC PLUG189280.284 lbmass111
PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")172550.002 lbmass412

44737

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.61 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"67 89

9

1

9

9
6

7

8

152243

44 1/8" TYP

NOTES:
 
1. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

6

10
11

10

11

A INITIAL RELEASE 7/25/25 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

6

12



Revised 09.2025 9

Parts Book: 990 Fuel Trailer  
®

TANK FRONT TANK REAR

DESCRIPTIONPART #MASSQTYITEM
TANK 990 BASIC US FUEL TRAILER - BONE WHITE447391520.296 lbmass11
WASHER, FLAT, Ø5/8" x 1-3/4" OD, ZINC193840.059 lbmass162
NUT, HEX 5/8-11 UNC Steel, Mild183510.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass26
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass17
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass18
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass29
2" NPT SCH40 THREADED CAP STEEL GALVANIZED166890.850 lbmass110
2" PVC PLUG189280.284 lbmass111
PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")172550.002 lbmass412

44737

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.61 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"67 89

9

1

9

9
6

7

8

152243

44 1/8" TYP

NOTES:
 
1. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

6

10
11

10

11

A INITIAL RELEASE 7/25/25 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

6

12

TANK FRONT TANK REAR

DESCRIPTIONPART #MASSQTYITEM
TANK 990 BASIC US FUEL TRAILER - BONE WHITE447391520.296 lbmass11
WASHER, FLAT, Ø5/8" x 1-3/4" OD, ZINC193840.059 lbmass162
NUT, HEX 5/8-11 UNC Steel, Mild183510.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass26
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass17
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass18
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass29
2" NPT SCH40 THREADED CAP STEEL GALVANIZED166890.850 lbmass110
2" PVC PLUG189280.284 lbmass111
PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")172550.002 lbmass412

44737

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.61 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"67 89

9

1

9

9
6

7

8

152243

44 1/8" TYP

NOTES:
 
1. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

6

10
11

10

11

A INITIAL RELEASE 7/25/25 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

6

12

TANK FRONT TANK REAR

DESCRIPTIONPART #MASSQTYITEM
TANK 990 BASIC US FUEL TRAILER - BONE WHITE447391520.296 lbmass11
WASHER, FLAT, Ø5/8" x 1-3/4" OD, ZINC193840.059 lbmass162
NUT, HEX 5/8-11 UNC Steel, Mild183510.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass26
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass17
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass18
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass29
2" NPT SCH40 THREADED CAP STEEL GALVANIZED166890.850 lbmass110
2" PVC PLUG189280.284 lbmass111
PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")172550.002 lbmass412

44737

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 BASIC US FUEL TRAILER 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.61 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"67 89

9

1

9

9
6

7

8

152243

44 1/8" TYP

NOTES:
 
1. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

6

10
11

10

11

A INITIAL RELEASE 7/25/25 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

6

12

Table 3 - Tank Assembly, 990 Basic
ITEM QTY PART # DESCRIPTION

1 1 44739
TANK 990 BASIC US FUEL TRAILER - 
BONE WHITE

2 16 19384
WASHER, FLAT, Ø5/8" X 1-3/4" OD, 
ZINC

3 8 18351 NUT, HEX 5/8-11 UNC STEEL, MILD

4 8 18460
WASHER, HELICAL SPRING LOCK 5/8 
STEEL, MILD

5 8 17589
BOLT, HEX, 5/8-11 UNC X 3.5 STEEL, 
MILD

6 2 11527
2" NPT VAPOR CONTROL CAP (60001 
CIM TEK)

7 1 11212 BREATHER CAP (AS-NY-7-20-10M)

8 1 11211
KRUEGER SENTRY THERMA GAUGE 
(H-2-36-SSR)

9 2 11110
DECAL CAUTION TANK ROOF NOT 
LOAD SURFACE

10 1 16689
2" NPT SCH40 THREADED CAP STEEL 
GALVANIZED

11 1 18928 2" PVC PLUG

12 4 17255
PLUG TUBE ROUND Ø1/2" (16-20GA) 
(.065"-.035")



10 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

DESCRIPTIONPART #MASSQTYITEM
DEF TOTE 55 GAL 12V PUMP SELF CONTAINED5526985.00 lbmass11
BOLT, HEX, FLANGED, 3/8-16 UNC X 0.7519577.06 lbmass42
PIN, SNAP, ZINC 1/4" x 1 3/8"19693.06 lbmass13

41459

PROJECT/CUSTOMER NAME:

DEF PKG 55 GAL 12V SELF CONTAINED 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/5/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
62.20 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/5/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

3

1

2

SNAP PIN INSTALLED HERE

THIS SIDE TO BE FACING DRIVERS SIDE OF UNIT

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

Table 5 - Def Pkg, 55 Gal, 12V
Self-Contained 990 Basic

ITEM QTY PART # DESCRIPTION

1 1 55269 
DEF TOTE 55 GAL 12V PUMP 
SELF CONTAINED

2 4 19577 
BOLT, HEX, FLANGED, 3/8-16 
UNC X 0.75

3 1 19693 PIN, SNAP, ZINC 1/4" X 1 3/8"

DESCRIPTIONPART #MASSQTYITEM
DEF TOTE 55 GAL 12V PUMP SELF CONTAINED5526985.00 lbmass11
BOLT, HEX, FLANGED, 3/8-16 UNC X 0.7519577.06 lbmass42
PIN, SNAP, ZINC 1/4" x 1 3/8"19693.06 lbmass13

41459

PROJECT/CUSTOMER NAME:

DEF PKG 55 GAL 12V SELF CONTAINED 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/5/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
62.20 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/5/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

3

1

2

SNAP PIN INSTALLED HERE

THIS SIDE TO BE FACING DRIVERS SIDE OF UNIT

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

DESCRIPTIONPART #MASSQTYITEM
DEF TOTE 55 GAL 12V PUMP SELF CONTAINED5526985.00 lbmass11
BOLT, HEX, FLANGED, 3/8-16 UNC X 0.7519577.06 lbmass42
PIN, SNAP, ZINC 1/4" x 1 3/8"19693.06 lbmass13

41459

PROJECT/CUSTOMER NAME:

DEF PKG 55 GAL 12V SELF CONTAINED 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/5/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
62.20 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/5/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

3

1

2

SNAP PIN INSTALLED HERE

THIS SIDE TO BE FACING DRIVERS SIDE OF UNIT

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

DESCRIPTIONPART #MASSQTYITEM
DEF TOTE 55 GAL 12V PUMP SELF CONTAINED5526985.00 lbmass11
BOLT, HEX, FLANGED, 3/8-16 UNC X 0.7519577.06 lbmass42
PIN, SNAP, ZINC 1/4" x 1 3/8"19693.06 lbmass13

41459

PROJECT/CUSTOMER NAME:

DEF PKG 55 GAL 12V SELF CONTAINED 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/5/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
62.20 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/5/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

3

1

2

SNAP PIN INSTALLED HERE

THIS SIDE TO BE FACING DRIVERS SIDE OF UNIT

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

THIS SIDE TO BE FACING
DRIVER-SIDE OF UNIT

55269

PROJECT/CUSTOMER NAME:

DEF TOTE 55 GAL 12V PUMP SELF CONTAINED
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

PURCHASED
MATERIAL:
Polyethylene

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
85.00 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
JN

A INITIAL RELEASE 7/25/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PURCHASING NOTES
 
• ENDURAPLAS DEF FUEL BOSS MODEL #REU055C09S
• FULLY CONTAINED DEF TOTE: 55 GAL CAPACITY
• 8 GPM PUMP
• 20' HOSE & 3/4" NOZZLE
• 21' POWER CABLE
• MATERIAL: POLYETHYLENE

22 1/8"

18 1/8"

3/8-16 UNC - 2B x 0.688 4X 
THREADED MOUNTING ON TANK

"

27"

32"

30" MODEL REPRESENTATION ONLY

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

55269

PROJECT/CUSTOMER NAME:

DEF TOTE 55 GAL 12V PUMP SELF CONTAINED
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

PURCHASED
MATERIAL:
Polyethylene

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
85.00 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
JN

A INITIAL RELEASE 7/25/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PURCHASING NOTES
 
• ENDURAPLAS DEF FUEL BOSS MODEL #REU055C09S
• FULLY CONTAINED DEF TOTE: 55 GAL CAPACITY
• 8 GPM PUMP
• 20' HOSE & 3/4" NOZZLE
• 21' POWER CABLE
• MATERIAL: POLYETHYLENE

22 1/8"

18 1/8"

3/8-16 UNC - 2B x 0.688 4X 
THREADED MOUNTING ON TANK

"

27"

32"

30" MODEL REPRESENTATION ONLY

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

55269

PROJECT/CUSTOMER NAME:

DEF TOTE 55 GAL 12V PUMP SELF CONTAINED
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

PURCHASED
MATERIAL:
Polyethylene

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
85.00 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
JN

A INITIAL RELEASE 7/25/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PURCHASING NOTES
 
• ENDURAPLAS DEF FUEL BOSS MODEL #REU055C09S
• FULLY CONTAINED DEF TOTE: 55 GAL CAPACITY
• 8 GPM PUMP
• 20' HOSE & 3/4" NOZZLE
• 21' POWER CABLE
• MATERIAL: POLYETHYLENE

22 1/8"

18 1/8"

3/8-16 UNC - 2B x 0.688 4X 
THREADED MOUNTING ON TANK

"

27"

32"

30" MODEL REPRESENTATION ONLY

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

3/8-16 UNC - 2B     0.688 4X
THREADED MOUNTING
ON TANK

55269

PROJECT/CUSTOMER NAME:

DEF TOTE 55 GAL 12V PUMP SELF CONTAINED
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/25/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

PURCHASED
MATERIAL:
Polyethylene

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
85.00 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
JN

A INITIAL RELEASE 7/25/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PURCHASING NOTES
 
• ENDURAPLAS DEF FUEL BOSS MODEL #REU055C09S
• FULLY CONTAINED DEF TOTE: 55 GAL CAPACITY
• 8 GPM PUMP
• 20' HOSE & 3/4" NOZZLE
• 21' POWER CABLE
• MATERIAL: POLYETHYLENE

22 1/8"

18 1/8"

3/8-16 UNC - 2B x 0.688 4X 
THREADED MOUNTING ON TANK

"

27"

32"

30" MODEL REPRESENTATION ONLY

MODEL REPRESENTATION ONLY

PRODUCT IMAGE ABOVE FOR CLARITY

DEF TOTE PKG, 55 GAL, 12V, SELF-CONTAINED, 990 BASIC



Revised 09.2025 11

Parts Book: 990 Fuel Trailer  
®

Table 6 - Hose and Nozzle Stand Pkg, 990 Basic
ITEM QTY PART # DESCRIPTION

1 1 44741 HOSE & NOZZLE STAND 990 BASIC - BLACK

2 2 19063 Ø1" TUBE PLUG - 0.844 TO 0.944 I.D.

3 1 44740 HOSE & NOZZLE STAND ASSEMBLY 990 BASIC

4 4 19564 NUT, HEX, FLANGED, 3/8-16 UNC

5 4 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1

HOSE & NOZZLE STAND PKG, 990 BASIC

DESCRIPTIONPART #MASSQTYITEM
HOSE & NOZZLE STAND 990 BASIC - BLACK4474132.27 lbmass11
Ø1" TUBE PLUG - 0.844 TO 0.944 I.D.19063.01 lbmass22

44740

PROJECT/CUSTOMER NAME:

HOSE & NOZZLE STAND ASSEMBLY 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

3/11/2025
SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
32.28 lbmass

PROCESS:

QTY REQUIRED: 

A INITIAL RELEASE 3/11/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

35"

10"
8 1/2"

2

2

1

DESCRIPTIONPART #MASSQTYITEM
HOSE & NOZZLE STAND ASSEMBLY 990 BASIC4474032.28 lbmass11
NUT, HEX, FLANGED, 3/8-16 UNC19564.02 lbmass42
BOLT, HEX, FLANGED, 3/8-16 UNC X 119569.07 lbmass43

41460

PROJECT/CUSTOMER NAME:

HOSE & NOZZLE STAND PKG 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/5/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
32.65 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/5/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

1

3

2

3

4

5



12 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

DESCRIPTIONPART #MASSQTYITEM
LARGE BATTERY BOX112181.00 lbmass11
SWITCH BATTERY TOP MOUNT ASSEMBLY50169.45 lbmass12

41461

PROJECT/CUSTOMER NAME:

BATTERY BOX PKG 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/5/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
1.45 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/5/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PRODUCTION NOTES
 
1. INSTALL BATTERY DISCONNECT SWITCH TO NEGATIVE POST TERMINAL ON BATTERY WHEN PRESENT.
2. CONNECT ALL WIRE HARNESS NEGATIVE LEADS TO BATTERY DISCONNECT SWITCH.
3. INSTALL BATTERY BOX WITH INCLUDED STRAPS, THREAD THROUGH NOTCHES ON TRAILER DECK.

2

1

DESCRIPTIONPART #MASSQTYITEM
LARGE BATTERY BOX112181.00 lbmass11
SWITCH BATTERY TOP MOUNT ASSEMBLY50169.45 lbmass12

41461

PROJECT/CUSTOMER NAME:

BATTERY BOX PKG 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/5/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
1.45 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/5/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PRODUCTION NOTES
 
1. INSTALL BATTERY DISCONNECT SWITCH TO NEGATIVE POST TERMINAL ON BATTERY WHEN PRESENT.
2. CONNECT ALL WIRE HARNESS NEGATIVE LEADS TO BATTERY DISCONNECT SWITCH.
3. INSTALL BATTERY BOX WITH INCLUDED STRAPS, THREAD THROUGH NOTCHES ON TRAILER DECK.

2

1

Table 7 - Battery Box, 990 Basic
ITEM QTY PART # DESCRIPTION

1 1 11218 LARGE BATTERY BOX

2 1 50169
SWITCH BATTERY TOP MOUNT 
ASSEMBLY

BATTERY BOX, 990 BASIC



Revised 09.2025 13

Parts Book: 990 Fuel Trailer  
® DESCRIPTIONPART #MASSQTYITEM

15 gpm 12V Fuel pump14207.00 lbmass11
ELBOW 3/4" NPT 90° GALV STREET - COMES WITH PUMP14207 ELBOW.40 lbmass12
1" TELESCOPING STEEL SUCTION PIPE (COMES W/14207)14207_Suction_Pipe1.34 lbmass13
MANUAL NOZZLE 3/4" (COMES W/14207)14207_Nozzle11.80 lbmass14
ELBOW 3/4" 90deg STREET GALV18187.05 lbmass15
NIPPLE 3/4" x 4", GALVANIZED18779.33 lbmass16
REDUCER, BUSHING, 1" NPT TO 3/4" NPT, STEEL, GALVANIZED10206.17 lbmass27
FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)251731.11 lbmass18
DIESEL FILTER - 40 GPM-50 PSI 10 MICRON112203.03 lbmass19
BATTERY CLAMP MINI RED 50 AMPS WAYTEK#46R10233.00 lbmass110
BATTERY CLAMP MINI BLK 50 AMPS WAYTEK#46B10234.00 lbmass111
3/4" X 12FT FUEL TRANSFER HOSE (COMES W/14207) (NOT SHOWN)14207_Hose 112

60651

PROJECT/CUSTOMER NAME:

PUMP PKG 15GPM 12V 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/4/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
18.41 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/4/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PRODUCTION NOTES:
 
1. ASSEMBLE AS SHOWN. ADJUST NOZZLE BOOT AS NEEDED FOR NOZZLE FITMENT.
2. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.
3. PLEASE ENSURE FUEL FILTER IS NOT RUBBING AGAINST ANYTHING, AT LEAST 1/2" CLEARANCE ALL AROUND FILTER.
4. PLEASE ENSURE T-BOLT AND LOCKNUTS FROM ALL CLAMPS ARE NOT RUBBING AGAINST ANYTHING, ORIENT AWAY 

FROM ALL PARTS.
5. 12V PUMP COMES WITH 12 FT HOSE, 3/4" STREET ELBOW, TELESCOPING SUCTION PIPE, POWER CABLES AND MANUAL 

NOZZLE.
6. CONNECT SUPPLIED POWER CABLES AND GROUND WIRE TO PUMP WITH SUPPLIED PARTS.
7. DO NOT CUT 18 FT LONG POWER CABLES, ENTIRE LENGTH IS NEEDED.
8. ALLIGATOR CLIPS ARE TO BE INSTALLED ON THE END OF THE 18 FT LONG POWER CABLES.
9. ONCE INSTALLED CABLES MUST BE COILED AND ZIP TIED FOR STORAGE.
10. ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.

5

7

8

7

6

2

9

10 11

3

1

4 12

INSTALL SUPPLIED
FUEL HOSE TO 
ELBOW AND NOZZLE

ORIENT ELBOW
APPROX. 45 DEG.
TOWARDS DRIVER
SIDE OF UNIT.

Table 8 - Pump Pkg, 15GPM, 12V, 990 Basic
ITEM QTY PART # DESCRIPTION

1 1 14207 15 GPM 12V FUEL PUMP

2 1
14207 

ELBOW
ELBOW 3/4" NPT 90° GALV STREET - 
COMES WITH PUMP

3 1
14207_

SUCTION_
PIPE

1" TELESCOPING STEEL SUCTION 
PIPE (COMES W/14207)

4 1
14207_

NOZZLE
MANUAL NOZZLE 3/4" (COMES 
W/14207)

5 1 18187 ELBOW 3/4" 90DEG STREET GALV

6 1 18779 NIPPLE 3/4" X 4", GALVANIZED

7 2 10206
REDUCER, BUSHING, 1" NPT TO 3/4" 
NPT, STEEL, GALVANIZED

8 1 25173
FILTER HEAD 1" NPT FOR F40 FILTER 
(700ACCF7017)

9 1 11220
DIESEL FILTER - 40 GPM-50 PSI 10 
MICRON

10 1 10233
BATTERY CLAMP MINI RED 50 AMPS 
WAYTEK#46R

11 1 10234
BATTERY CLAMP MINI BLK 50 AMPS 
WAYTEK#46B

12 1 14207_HOSE
3/4" X 12FT FUEL TRANSFER HOSE 
(COMES W/14207) (NOT SHOWN)

PUMP PKG, 15GPM, 12V, 990 BASIC

DESCRIPTIONPART #MASSQTYITEM
15 gpm 12V Fuel pump14207.00 lbmass11
ELBOW 3/4" NPT 90° GALV STREET - COMES WITH PUMP14207 ELBOW.40 lbmass12
1" TELESCOPING STEEL SUCTION PIPE (COMES W/14207)14207_Suction_Pipe1.34 lbmass13
MANUAL NOZZLE 3/4" (COMES W/14207)14207_Nozzle11.80 lbmass14
ELBOW 3/4" 90deg STREET GALV18187.05 lbmass15
NIPPLE 3/4" x 4", GALVANIZED18779.33 lbmass16
REDUCER, BUSHING, 1" NPT TO 3/4" NPT, STEEL, GALVANIZED10206.17 lbmass27
FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)251731.11 lbmass18
DIESEL FILTER - 40 GPM-50 PSI 10 MICRON112203.03 lbmass19
BATTERY CLAMP MINI RED 50 AMPS WAYTEK#46R10233.00 lbmass110
BATTERY CLAMP MINI BLK 50 AMPS WAYTEK#46B10234.00 lbmass111
3/4" X 12FT FUEL TRANSFER HOSE (COMES W/14207) (NOT SHOWN)14207_Hose 112

60651

PROJECT/CUSTOMER NAME:

PUMP PKG 15GPM 12V 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/4/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
18.41 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/4/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PRODUCTION NOTES:
 
1. ASSEMBLE AS SHOWN. ADJUST NOZZLE BOOT AS NEEDED FOR NOZZLE FITMENT.
2. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.
3. PLEASE ENSURE FUEL FILTER IS NOT RUBBING AGAINST ANYTHING, AT LEAST 1/2" CLEARANCE ALL AROUND FILTER.
4. PLEASE ENSURE T-BOLT AND LOCKNUTS FROM ALL CLAMPS ARE NOT RUBBING AGAINST ANYTHING, ORIENT AWAY 

FROM ALL PARTS.
5. 12V PUMP COMES WITH 12 FT HOSE, 3/4" STREET ELBOW, TELESCOPING SUCTION PIPE, POWER CABLES AND MANUAL 

NOZZLE.
6. CONNECT SUPPLIED POWER CABLES AND GROUND WIRE TO PUMP WITH SUPPLIED PARTS.
7. DO NOT CUT 18 FT LONG POWER CABLES, ENTIRE LENGTH IS NEEDED.
8. ALLIGATOR CLIPS ARE TO BE INSTALLED ON THE END OF THE 18 FT LONG POWER CABLES.
9. ONCE INSTALLED CABLES MUST BE COILED AND ZIP TIED FOR STORAGE.
10. ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.

5

7

8

7

6

2

9

10 11

3

1

4 12

INSTALL SUPPLIED
FUEL HOSE TO 
ELBOW AND NOZZLE

ORIENT ELBOW
APPROX. 45 DEG.
TOWARDS DRIVER
SIDE OF UNIT.



14 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

DESCRIPTIONPART #MASSQTYITEM
FUEL TRANSFER PUMP 12/24V DC 25GPM FILL-RITE NX25-DDCNB-PX1150035.00 lbmass11
Elbow 1" NPT Female x Male 90 DEG GALV - Comes with Pump11500 ELBOW.62 lbmass12
PUMP SUCTION / DROP PIPE, 1-1/4" SCH40 X 34.5" L, 990 BASIC521776.38 lbmass13
NIPPLE 1" X 5" SCH40 STEEL, GALVANIZED17265.60 lbmass14
FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)251731.11 lbmass15
DIESEL FILTER - 40 GPM-50 PSI 10 MICRON112203.03 lbmass16
ELBOW, 1" NPT, FEMALE x MALE, 90 DEG, GALV18196.62 lbmass17
HOSE, FUEL, ASSM, DISPENSING, 1" x 25' HI-TEST503325.24 lbmass18
DIESEL NOZZLE 1" OUTLET [FILL-RITE] GREEN210205.75 lbmass19

60652

PROJECT/CUSTOMER NAME:

PUMP PKG 25GPM 12V 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/6/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
58.34 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/6/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PRODUCTION NOTES:
 
1. ASSEMBLE AS SHOWN. ADJUST NOZZLE BOOT AS NEEDED FOR NOZZLE FITMENT.
2. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.
3. PLEASE ENSURE FUEL FILTER IS NOT RUBBING AGAINST ANYTHING, AT LEAST 1/2" CLEARANCE ALL AROUND FILTER.
4. PLEASE ENSURE T-BOLT AND LOCKNUTS FROM ALL CLAMPS ARE NOT RUBBING AGAINST ANYTHING, ORIENT AWAY 

FROM ALL PARTS.
5. 12V PUMP COMES WITH 1" STREET ELBOW, NOZZLE BOOT, POWER CABLES & ALLIGATOR CLIPS.
6. CONNECT SUPPLIED POWER CABLE ASSEMBLY W/ BUILT IN GROUND, FUSE BOX AND 35 AMP FUSE TO PUMP WITH 

SUPPLIED PARTS.
7. DO NOT CUT 20 FT LONG POWER CABLE ASSEMBLY, ENTIRE LENGTH IS NEEDED.
8. SUPPLIED ALLIGATOR CLIPS ARE TO BE INSTALLED ON THE END OF THE 20 FT LONG POWER CABLE ASSEMBLY.
9. ONCE INSTALLED CABLES MUST BE COILED AND ZIP TIED FOR STORAGE.
10. ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.

INSTALL FUEL 
HOSE TO ELBOW
AND NOZZLE

ORIENT ELBOW
APPROX. 45 DEG.
TOWARDS DRIVER
SIDE OF UNIT.

ORIENT FILTER
TOWARDS CENTER
TO AVOID NOZZLE
PATH. ADJUST AS
NEEDED.

ANGLED

7

5

4

2

1

6 3

9

8

DESCRIPTIONPART #MASSQTYITEM
FUEL TRANSFER PUMP 12/24V DC 25GPM FILL-RITE NX25-DDCNB-PX1150035.00 lbmass11
Elbow 1" NPT Female x Male 90 DEG GALV - Comes with Pump11500 ELBOW.62 lbmass12
PUMP SUCTION / DROP PIPE, 1-1/4" SCH40 X 34.5" L, 990 BASIC521776.38 lbmass13
NIPPLE 1" X 5" SCH40 STEEL, GALVANIZED17265.60 lbmass14
FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)251731.11 lbmass15
DIESEL FILTER - 40 GPM-50 PSI 10 MICRON112203.03 lbmass16
ELBOW, 1" NPT, FEMALE x MALE, 90 DEG, GALV18196.62 lbmass17
HOSE, FUEL, ASSM, DISPENSING, 1" x 25' HI-TEST503325.24 lbmass18
DIESEL NOZZLE 1" OUTLET [FILL-RITE] GREEN210205.75 lbmass19

60652

PROJECT/CUSTOMER NAME:

PUMP PKG 25GPM 12V 990 BASIC
DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

8/6/2025
SHEET No:

cjacuinde CJ
DATE: DRAWN BY:

1 OF 1 

WWW.MERIDIANMFG.COM

CHECKED BY:

MATERIAL:

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

WEIGHT: 
58.34 lbmass

PROCESS:

TOLERANCES UNLESS
OTHERWISE SPECIFIED

FRACTIONAL   ± 1/16
X.XXX              ± 0.010  
ANGULAR        ± 1°

INCH FORMAT UNLESS
OTHERWISE SPECIFIED DRAWING NOT TO SCALE

DESIGNED BY:
cjacuinde

A INITIAL RELEASE 8/6/2025 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

QTY REQUIRED: 

PRODUCTION NOTES:
 
1. ASSEMBLE AS SHOWN. ADJUST NOZZLE BOOT AS NEEDED FOR NOZZLE FITMENT.
2. APPLY FUEL APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.
3. PLEASE ENSURE FUEL FILTER IS NOT RUBBING AGAINST ANYTHING, AT LEAST 1/2" CLEARANCE ALL AROUND FILTER.
4. PLEASE ENSURE T-BOLT AND LOCKNUTS FROM ALL CLAMPS ARE NOT RUBBING AGAINST ANYTHING, ORIENT AWAY 

FROM ALL PARTS.
5. 12V PUMP COMES WITH 1" STREET ELBOW, NOZZLE BOOT, POWER CABLES & ALLIGATOR CLIPS.
6. CONNECT SUPPLIED POWER CABLE ASSEMBLY W/ BUILT IN GROUND, FUSE BOX AND 35 AMP FUSE TO PUMP WITH 

SUPPLIED PARTS.
7. DO NOT CUT 20 FT LONG POWER CABLE ASSEMBLY, ENTIRE LENGTH IS NEEDED.
8. SUPPLIED ALLIGATOR CLIPS ARE TO BE INSTALLED ON THE END OF THE 20 FT LONG POWER CABLE ASSEMBLY.
9. ONCE INSTALLED CABLES MUST BE COILED AND ZIP TIED FOR STORAGE.
10. ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.

INSTALL FUEL 
HOSE TO ELBOW
AND NOZZLE

ORIENT ELBOW
APPROX. 45 DEG.
TOWARDS DRIVER
SIDE OF UNIT.

ORIENT FILTER
TOWARDS CENTER
TO AVOID NOZZLE
PATH. ADJUST AS
NEEDED.

ANGLED

7

5

4

2

1

6 3

9

8

Table 9 - Pump Pkg, 25GPM, 12V, 990 Basic
ITEM QTY PART # DESCRIPTION

1 1 11500 FUEL TRANSFER PUMP 12/24V DC 25GPM FILL-RITE NX25-DDCNB-PX

2 1
11500 

ELBOW
ELBOW 1" NPT FEMALE X MALE 90 DEG GALV - COMES WITH PUMP

3 1 52177 PUMP SUCTION / DROP PIPE, 1-1/4" SCH40 X 34.5" L, 990 BASIC

4 1 17265 NIPPLE 1" X 5" SCH40 STEEL, GALVANIZED

5 1 25173 FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)

6 1 11220 DIESEL FILTER - 40 GPM-50 PSI 10 MICRON

7 1 18196 ELBOW, 1" NPT, FEMALE X MALE, 90 DEG, GALV

8 1 50332 HOSE, FUEL, ASSM, DISPENSING, 1" X 25' HI-TEST

9 1 21020 DIESEL NOZZLE 1" OUTLET [FILL-RITE] GREEN

PUMP PKG, 25GPM, 12V, 990 BASIC



Revised 09.2025 15

Parts Book: 990 Fuel Trailer  
®

1

1

2

2

A A

B B

www.meridianmfg.com
DRAWN BY:

CHECKED BY:

DRAWN BY DATE:

CHECKED BY DATE:

SHEET SIZE:

SCALE: REV:

CTF

CTF 7/19/2013

10/14/2013

A - SIZE

PROJECT NAME:

PART DESCRIPTION:

SPARE TIRE KIT (STEEL)

PART NUMBER:

TRAILER

N/A

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN MANUFACTURING GROUP AND MAY 
NOT BE DUPLICATED BY ANY MEANS WITHOUT THE SPECIFIC PERMISSION FROM AN AUTHORITY 
OF MERIDIAN MANUFACTURING GROUP

68706

Meridian
Manufacturing Group

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 1813111
BOLT ON SPARE TIRE MOUNT2410912
NUT, HEX, FLANGED, 3/8-16 UNC1956443
BOLT, HEX, 3/8-16 UNC X 3 Steel, Mild1933044
Ø9/16-18 UNF x 3/4" LUG NUT1899135
Ø9/16"-18 UNF x 2" H.H.C.S.1899236

PRODUCTION NOTES:
1.  ASSEMBLE AS SPECIFIED

63 2 4 1
5

Table 10 - Spare Tire Kit (Steel)
ITEM QTY PART # DESCRIPTION

1 1 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY

2 1 24109 BOLT ON SPARE TIRE MOUNT

3 4 19564 NUT, HEX, FLANGED, 3/8-16 UNC

4 4 19330 BOLT, HEX, 3/8-16 UNC X 3 STEEL, MILD

5 3 18991 Ø9/16-18 UNF X 3/4" LUG NUT

6 3 18992 Ø9/16"-18 UNF X 2" H.H.C.S.

1

1

2

2

A A

B B

www.meridianmfg.com
DRAWN BY:

CHECKED BY:

DRAWN BY DATE:

CHECKED BY DATE:

SHEET SIZE:

SCALE: REV:

CTF

CTF 7/19/2013

10/14/2013

A - SIZE

PROJECT NAME:

PART DESCRIPTION:

SPARE TIRE KIT (ALUMINUM)

PART NUMBER:

TRAILER

N/A

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN MANUFACTURING GROUP AND MAY 
NOT BE DUPLICATED BY ANY MEANS WITHOUT THE SPECIFIC PERMISSION FROM AN AUTHORITY 
OF MERIDIAN MANUFACTURING GROUP

68707

Meridian
Manufacturing Group

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

ST235/80R16-E TIRE, ALUMINUM RIM ASSEMBLY1775611
BOLT ON SPARE TIRE MOUNT2410912
NUT, HEX, FLANGED, 3/8-16 UNC1956443
BOLT, HEX, 3/8-16 UNC X 3 Steel, Mild1933044
Ø9/16-18 UNF x 3/4" LUG NUT1899135
Ø9/16"-18 UNF x 2" H.H.C.S.1899236

PRODUCTION NOTES:
1.  ASSEMBLE AS SPECIFIED

63 2 4

1

5

Table 11 - Spare Tire Kit (Aluminum)
ITEM QTY PART # DESCRIPTION

1 1 17756 ST235/80R16-E TIRE, ALUMINUM RIM ASSEMBLY

2 1 24109 BOLT ON SPARE TIRE MOUNT

3 4 19564 NUT, HEX, FLANGED, 3/8-16 UNC

4 4 19330 BOLT, HEX, 3/8-16 UNC X 3 STEEL, MILD

5 3 18991 Ø9/16-18 UNF X 3/4" LUG NUT

6 3 18992 Ø9/16"-18 UNF X 2" H.H.C.S.

SPARE TIRE KIT (STEEL)

SPARE TIRE KIT (ALUMINUM)

Note:
The same Spare Tire Kit is used
on the 990 Basic and 990 Max.



16 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

65

15.3 FUEL TRAILER CAPS AND GAUGES

1 2

3

MMG-00210

Item Qty. Part No. Description
1 1 11527 2” NPT VAPOR CONTROL CAP  

(60001 CIM TEK)
2 1 11212 BREATHER CAP (AS-NY-7-20-10M)
3 1 11211 KRUEGER SENTRY THERMA 

GAUGE (H-2-36-SSR)Table 12 - Fuel Trailer Caps and Gauges
ITEM QTY PART # DESCRIPTION

1 1 11527 2” NPT VAPOR CONTROL CAP (60001 CIM TEK)

2 1 11212 BREATHER CAP (AS-NY-7-20-10M)

3 1 11211 KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)

990 MAX FUEL TRAILER
FUEL TRAILER CAPS AND GAUGES



Revised 09.2025 17

Parts Book: 990 Fuel Trailer  
®

DESCRIPTIONPART #MASSQTYITEM
TANK WELDMENT 990 US STANDARD 324311521.449 lbmass11
Ø5/8" FLAT WASHER193840.059 lbmass162
Ø5/8"-11 UNC HEX NUT193820.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass16
2" BRASS BALL VALVE112240.773 lbmass17
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass18
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass19
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass210
FITTING, HOSE BARB, 2" X 2" NPT, STEEL ZINC105520.991 lbmass111

42616

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 US FUEL TRAILER 
PART DESCRIPTION:
990 FUEL TRAILERS

B
PART/DRAWING NUMBER: REV:

5/14/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.96 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:

FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

B
REPLACED SS HOSE BARB WITH STEEL VERSION 
PER ECO 1972

6/20/2019 cjacuinde

A RELEASED 5/14/2019 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

ASSEMBLY COLORS AVAILABLE
COLOR CODE DESCRIPTION

42616MR MERIDIAN RED
42616BW BONE WHITE
42616GR GREY

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"68 910

10

1

10

10
6

8

9

1 11752243

ORIENT BALL VALVE 
TO ALLOW HANDLE TO HAVE
FULL RANGE OF MOTION
FOR OPEN & CLOSE

44 1/8" TYP

NOTES:
 
1. APPLY FFUUEELL  AAPPPPRROOVVEEDD THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

7

11

ORIENT BALL VALVE 
TO ALLOW HANDLE TO HAVE
FULL RANGE OF MOTION
FOR OPEN & CLOSE

B

DESCRIPTIONPART #MASSQTYITEM
TANK WELDMENT 990 US STANDARD 324311521.449 lbmass11
Ø5/8" FLAT WASHER193840.059 lbmass162
Ø5/8"-11 UNC HEX NUT193820.083 lbmass83
Washer, Helical Spring Lock 5/8 Steel, Mild184600.026 lbmass84
BOLT, HEX, 5/8-11 UNC X 3.5 Steel, Mild175890.409 lbmass85
2" NPT VAPOR CONTROL CAP (60001 CIM TEK)115271.423 lbmass16
2" BRASS BALL VALVE112240.773 lbmass17
BREATHER CAP (AS-NY-7-20-10M)112120.423 lbmass18
KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)112113.811 lbmass19
DECAL CAUTION TANK ROOF NOT LOAD SURFACE111100.001 lbmass210
FITTING, HOSE BARB, 2" X 2" NPT, STEEL ZINC105520.991 lbmass111

42616

PROJECT/CUSTOMER NAME:

TANK ASSEMBLY 990 US FUEL TRAILER 
PART DESCRIPTION:
990 FUEL TRAILERS

B
PART/DRAWING NUMBER: REV:

5/14/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1533.96 lbmass

1 OF 1 1 / 20

www.meridianmfg.com

CHECKED BY:

FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

B
REPLACED SS HOSE BARB WITH STEEL VERSION 
PER ECO 1972

6/20/2019 cjacuinde

A RELEASED 5/14/2019 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

ASSEMBLY COLORS AVAILABLE
COLOR CODE DESCRIPTION

42616MR MERIDIAN RED
42616BW BONE WHITE
42616GR GREY

70 3/4"

46 1/16"

94 3/4"

4 1/4"

4 1/4"68 910

10

1

10

10
6

8

9

1 11752243

ORIENT BALL VALVE 
TO ALLOW HANDLE TO HAVE
FULL RANGE OF MOTION
FOR OPEN & CLOSE

44 1/8" TYP

NOTES:
 
1. APPLY FFUUEELL  AAPPPPRROOVVEEDD THREAD SEALANT ON ALL FITTING CONNECTIONS.

1

7

11

ORIENT BALL VALVE 
TO ALLOW HANDLE TO HAVE
FULL RANGE OF MOTION
FOR OPEN & CLOSE

B

Table 13 - Tank Assembly, 990 US Fuel Trailer
ITEM QTY PART # DESCRIPTION

1 1 32431BW TANK WELDMENT 990 US STANDARD

2 16 19384 Ø5/8" FLAT WASHER

3 8 19382 Ø5/8"-11 UNC HEX NUT

4 8 18460 WASHER, HELICAL SPRING LOCK 5/8 STEEL, MILD

5 8 17589 BOLT, HEX, 5/8-11 UNC X 3.5 STEEL, MILD

6 1 11527 2" NPT VAPOR CONTROL CAP (60001 CIM TEK)

7 1 11224 2" BRASS BALL VALVE

8 1 11212 BREATHER CAP (AS-NY-7-20-10M)

9 1 11211 KRUEGER SENTRY THERMA GAUGE (H-2-36-SSR)

10 2 11110 DECAL CAUTION TANK ROOF NOT LOAD SURFACE

11 1 10552 FITTING, HOSE BARB, 2” X 2” NPT, STEEL ZINC

TANK ASSEMBLY 990 US FUEL TRAILER



18 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

30088

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 UNIVERSAL TANDEM STW
PART DESCRIPTION:
TRAILERS

K
PART/DRAWING NUMBER: REV:

7/24/2014
SCALE: SHEET No:

SEP SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1110.47 lbmass

2 OF 2 0.08

www.meridianmfg.com

CHECKED BY:

FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

ITEM QTY MASS PART # DESCRIPTION
1 1 554.338 lbmass 32038 FRAME WELDMENT- 990TC FUEL TRAILER
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 13 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 60' 6" 13.815 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (60' 6")
10 48 IN 0.050 lbmass 14062 NEOPRENE EDGING
11 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
12 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
13 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
14 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
15 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
16 8 0.001 lbmass 19629 WASHER, FLAT, #8
17 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
18 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan
19 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
20 1 22.667 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
21 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
22 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
23 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
24 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
25 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
26 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS

ITEM QTY MASS PART # DESCRIPTION
27 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
28 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
29 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
30 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
31 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
32 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
33 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
34 8 0.049 lbmass 17787 WASHER, FLAT 5/8
35 8 0.026 lbmass 18460 Washer, Helical Spring Lock 5/8 Steel, Mild
36 8 0.130 lbmass 18489 NUT, HEX, HEAVY 5/8 - 11
37 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
38 24 0.009 lbmass 19348 WASHER, FLAT 3/8
39 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
40 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
41 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
42 2 0.006 lbmass 19321 WASHER, FLAT 5/16
43 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
44 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
45 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
46 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
47 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
48 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
49 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
50 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
51 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
52 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

PRODUCTION NOTES:
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS OPTION FROM KIT #(14091)
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION MARKINGS:
         *SQUARE - TANDEM WITHOUT UTILITY BOX
         *TRIANGLE - TANDEM WITH UTILITY BOX
         *DIAMOND - TRIPLE AXLE WITH UTILITY BOX
5.  SEE PAGE 2 FOR EXPLODED VIEWS.
6.  PLUG ALL UNUSED HOLES.

20

45

46

47

44

44

8

19

14

49

8

45 48

12 25 2 4

10

9

3

34

35

36

32

2151

21

38
39

7

31

27

28

33

21

33

33

33

21

51

24 2642 43 41

22450

7 31 27 28

11

3738 4 30 13 6

17 16 15 18

38 40 29 4

11

1

38

39

50

5

23

TRAILER ASSEMBLY 990 UNIVERSAL TANDEM STW



Revised 09.2025 19

Parts Book: 990 Fuel Trailer  
®

30088

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 UNIVERSAL TANDEM STW
PART DESCRIPTION:
TRAILERS

K
PART/DRAWING NUMBER: REV:

7/24/2014
SCALE: SHEET No:

SEP SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1110.47 lbmass

2 OF 2 0.08

www.meridianmfg.com

CHECKED BY:

FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

ITEM QTY MASS PART # DESCRIPTION
1 1 554.338 lbmass 32038 FRAME WELDMENT- 990TC FUEL TRAILER
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 13 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 60' 6" 13.815 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (60' 6")
10 48 IN 0.050 lbmass 14062 NEOPRENE EDGING
11 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
12 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
13 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
14 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
15 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
16 8 0.001 lbmass 19629 WASHER, FLAT, #8
17 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
18 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan
19 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
20 1 22.667 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
21 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
22 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
23 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
24 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
25 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
26 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS

ITEM QTY MASS PART # DESCRIPTION
27 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
28 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
29 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
30 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
31 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
32 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
33 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
34 8 0.049 lbmass 17787 WASHER, FLAT 5/8
35 8 0.026 lbmass 18460 Washer, Helical Spring Lock 5/8 Steel, Mild
36 8 0.130 lbmass 18489 NUT, HEX, HEAVY 5/8 - 11
37 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
38 24 0.009 lbmass 19348 WASHER, FLAT 3/8
39 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
40 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
41 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
42 2 0.006 lbmass 19321 WASHER, FLAT 5/16
43 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
44 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
45 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
46 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
47 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
48 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
49 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
50 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
51 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
52 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

PRODUCTION NOTES:
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS OPTION FROM KIT #(14091)
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION MARKINGS:
         *SQUARE - TANDEM WITHOUT UTILITY BOX
         *TRIANGLE - TANDEM WITH UTILITY BOX
         *DIAMOND - TRIPLE AXLE WITH UTILITY BOX
5.  SEE PAGE 2 FOR EXPLODED VIEWS.
6.  PLUG ALL UNUSED HOLES.

20

45

46

47

44

44

8

19

14

49

8

45 48

12 25 2 4

10

9

3

34

35

36

32

2151

21

38
39

7

31

27

28

33

21

33

33

33

21

51

24 2642 43 41

22450

7 31 27 28

11

3738 4 30 13 6

17 16 15 18

38 40 29 4

11

1

38

39

50

5

23

30088

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 UNIVERSAL TANDEM STW
PART DESCRIPTION:
TRAILERS

K
PART/DRAWING NUMBER: REV:

7/24/2014
SCALE: SHEET No:

SEP SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1110.47 lbmass

2 OF 2 0.08

www.meridianmfg.com

CHECKED BY:

FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

ITEM QTY MASS PART # DESCRIPTION
1 1 554.338 lbmass 32038 FRAME WELDMENT- 990TC FUEL TRAILER
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 13 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 60' 6" 13.815 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (60' 6")
10 48 IN 0.050 lbmass 14062 NEOPRENE EDGING
11 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
12 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
13 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
14 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
15 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
16 8 0.001 lbmass 19629 WASHER, FLAT, #8
17 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
18 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan
19 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
20 1 22.667 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
21 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
22 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
23 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
24 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
25 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
26 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS

ITEM QTY MASS PART # DESCRIPTION
27 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
28 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
29 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
30 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
31 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
32 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
33 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
34 8 0.049 lbmass 17787 WASHER, FLAT 5/8
35 8 0.026 lbmass 18460 Washer, Helical Spring Lock 5/8 Steel, Mild
36 8 0.130 lbmass 18489 NUT, HEX, HEAVY 5/8 - 11
37 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
38 24 0.009 lbmass 19348 WASHER, FLAT 3/8
39 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
40 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
41 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
42 2 0.006 lbmass 19321 WASHER, FLAT 5/16
43 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
44 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
45 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
46 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
47 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
48 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
49 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
50 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
51 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
52 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

PRODUCTION NOTES:
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS OPTION FROM KIT #(14091)
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION MARKINGS:
         *SQUARE - TANDEM WITHOUT UTILITY BOX
         *TRIANGLE - TANDEM WITH UTILITY BOX
         *DIAMOND - TRIPLE AXLE WITH UTILITY BOX
5.  SEE PAGE 2 FOR EXPLODED VIEWS.
6.  PLUG ALL UNUSED HOLES.

20

45

46

47

44

44

8

19

14

49

8

45 48

12 25 2 4

10

9

3

34

35

36

32

2151

21

38
39

7

31

27

28

33

21

33

33

33

21

51

24 2642 43 41

22450

7 31 27 28

11

3738 4 30 13 6

17 16 15 18

38 40 29 4

11

1

38

39

50

5

23

30088

PROJECT/CUSTOMER NAME:

TRAILER ASSM. 990 UNIVERSAL TANDEM STW
PART DESCRIPTION:
TRAILERS

K
PART/DRAWING NUMBER: REV:

7/24/2014
SCALE: SHEET No:

SEP SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 1110.47 lbmass

2 OF 2 0.08

www.meridianmfg.com

CHECKED BY:

FABRICATION: FINAL ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

ITEM QTY MASS PART # DESCRIPTION
1 1 554.338 lbmass 32038 FRAME WELDMENT- 990TC FUEL TRAILER
2 1 3.703 lbmass 19275 BATTERY BREAKAWAY BA10-150
3 2 14.586 kg 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES
4 13 0.003 kg 19779 #8-18 x 3/4" SELF DRILLING ZINC SCREW
5 2 0.051 lbmass 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6X 18"L
6 2 2.082 lbmass 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"
7 2 0.263 lbmass 19619 5" x 2" TUBE PLUG
8 2 0.019 lbmass 19597 Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW
9 60' 6" 13.815 lbmass 17672 3/8"x1 1/2" CELLULAR RUBBER STRIPPING (60' 6")
10 48 IN 0.050 lbmass 14062 NEOPRENE EDGING
11 2 66.720 lbmass 22903 FENDER WELDMENT- TANDEM AXLE 14" W
12 3 0.023 lbmass 19564 NUT, HEX, FLANGED, 3/8-16 UNC
13 16 0.001 lbmass 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 
14 3 0.069 lbmass 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1
15 2 0.824 lbmass 19274 Mud Flap, 10"x10"x1/4" THK, w/MERIDIAN LOGO
16 8 0.001 lbmass 19629 WASHER, FLAT, #8
17 8 0.005 lbmass 19112 #8-32 UNC HEX NYLON NUT
18 8 0.005 lbmass 19141 Screw #8-32 UNF x 5/8 Round Head Pan
19 1 37.477 lbmass 18192 TOP WIND A-FRAME JACK (5000 lb CAP)
20 1 22.667 lbmass 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN
21 7 0.010 lbmass 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID 
22 1 2.362 lbmass 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)
23 1 0.002 lbmass 17532 DECAL, TRAILER VIN# TEMPLATE
24 1 0.073 lbmass 17674 LIGHT, LICENSE PLATE, SAE L 02, KAPER II 
25 2 0.169 lbmass 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 60"L
26 2 0.002 kg 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS

ITEM QTY MASS PART # DESCRIPTION
27 2 0.128 lbmass 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)
28 2 0.552 lbmass 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)
29 2 0.113 lbmass 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)
30 2 0.113 lbmass 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)
31 2 0.035 lbmass 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)
32 4 63.000 lbmass 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 
33 8 0.340 lbmass 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8
34 8 0.049 lbmass 17787 WASHER, FLAT 5/8
35 8 0.026 lbmass 18460 Washer, Helical Spring Lock 5/8 Steel, Mild
36 8 0.130 lbmass 18489 NUT, HEX, HEAVY 5/8 - 11
37 10 0.127 lbmass 10069 BOLT, HEX, 3/8-16 UNC X 3.25 Steel, Mild
38 24 0.009 lbmass 19348 WASHER, FLAT 3/8
39 12 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
40 2 0.060 lbmass 19299 BOLT, HEX, 3/8-16 UNC X 1.25 Grade 8
41 2 0.023 lbmass 19662 Ø5/16"-18 UNC x 1/2" H.H.C.S.
42 2 0.006 lbmass 19321 WASHER, FLAT 5/16
43 2 0.004 lbmass 19322 Washer, Helical Spring Lock 5/16 Steel, Mild
44 2 4.897 lbmass 19171 3/8" x 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)
45 2 0.038 lbmass 18487 Washer, 1/2 - wide - Type A Steel, Mild
46 1 0.014 lbmass 19373 Ø1/2" LOCK WASHER
47 1 0.051 lbmass 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC   
48 1 0.183 lbmass 10278 BOLT HEX 1/2"-13 FULL x 3" L GRADE 5 ZINC
49 1 0.045 lbmass 18679 CLAMP CUSHIONED LOOP (1/2")
50 44 0.002 lbmass 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")
51 3 0.005 lbmass 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON
52 8 FT 1.000 lbmass 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C

PRODUCTION NOTES:
1.  WIRE HARNESS NOT SHOWN, USE TRAILER WIRE HARNESS OPTION FROM KIT #(14091)
2.  TORQUE WHEEL LUGNUTS IN A STAR PATTERN IN TWO STAGES:
      a) STAGE ONE TORQUE IS 60 FT-LBS
      b) STAGE TWO TORQUE IS 120 FT-LBS
3.  ALL MERIDIAN MADE ELECTRICAL CONNECTIONS MUST BE COVERED BY HEAT SHRINK.
4.  AXLE LOCATION MARKINGS:
         *SQUARE - TANDEM WITHOUT UTILITY BOX
         *TRIANGLE - TANDEM WITH UTILITY BOX
         *DIAMOND - TRIPLE AXLE WITH UTILITY BOX
5.  SEE PAGE 2 FOR EXPLODED VIEWS.
6.  PLUG ALL UNUSED HOLES.

20

45

46

47

44

44

8

19

14

49

8

45 48

12 25 2 4

10

9

3

34

35

36

32

2151

21

38
39

7

31

27

28

33

21

33

33

33

21

51

24 2642 43 41

22450

7 31 27 28

11

3738 4 30 13 6

17 16 15 18

38 40 29 4

11

1

38

39

50

5

23



20 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®Table 14 - Trailer Assembly 990 Universal Tandem STW

ITEM QTY PART # DESCRIPTION

1 1 32038 FRAME WELDMENT- 990TC FUEL TRAILER

2 1 19275 BATTERY BREAKAWAY BA10-150

3 2 18193 7000 LBS AXLE, 89.125" HUB FACE, 9" HOLES

4 13 19779 #8-18 X 3/4" SELF DRILLING ZINC SCREW

5 2 22965 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6X 18"L

6 2 22990 FENDER, ALUM ROCK GUARD, TANDEM, 14"

7 2 19619 5" X 2" TUBE PLUG

8 2 19597 Ø1/4"-14 X 3/4" HEX WASHER HEAD SELF DRILLING SCREW

9 60' 6" 17672 3/8"X1 1/2" CELLULAR RUBBER STRIPPING (60' 6")

10 48 IN 14062 NEOPRENE EDGING

11 2 22903 FENDER WELDMENT- TANDEM AXLE 14" W

12 3 19564 NUT, HEX, FLANGED, 3/8-16 UNC

13 16 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS

14 3 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1

15 2 19274 MUD FLAP, 10"X10"X1/4" THK, W/MERIDIAN LOGO

16 8 19629 WASHER, FLAT, #8

17 8 19112 #8-32 UNC HEX NYLON NUT

18 8 19141 SCREW #8-32 UNF X 5/8 ROUND HEAD PAN

19 1 18192 TOP WIND A-FRAME JACK (5000 LB CAP)

20 1 24688 COUPLER HITCH ASSM. 2 5/16" W/SFTY PIN

21 7 17065 GROMMET, Ø1 1/8" X . Ø3/4" ID

22 1 11554 LED STRIP LIGHT (TRUCK-LITE 15050R)

23 1 17532 DECAL, TRAILER VIN# TEMPLATE

24 1 17674  LIGHT, LICENSE PLATE, SAE L 02, KAPER II

25 2 17680 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6 X 60"L

26 2 17673 SCREW, #10-16 X 5/8", FH SELF TAPPING, PHILLIPS

27 2 17671 GROMMET TAIL LIGHT (TRUCK-LITE 60700)

28 2 17670 TAIL LIGHT LED OVAL RED (TRUCK-LITE 6050)

29 2 17669 RED CLEARANCE LIGHT LED (TRUCK-LITE 3550)

30 2 17668 YEL CLEARANCE LIGHT LED (TRUCK-LITE 3550A)

31 2 10045 PLUG, S/T/T, 11" (TRUCK-LITE 94993-3)

32 4 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY

33 8 19567 BOLT, HEX, FLANGED, 5/8-11 UNC X 2 GRADE 8

34 8 17787 WASHER, FLAT 5/8

35 8 18460 WASHER, HELICAL SPRING LOCK 5/8 STEEL, MILD

36 8 18489 NUT, HEX, HEAVY 5/8 - 11

37 10 10069 BOLT, HEX, 3/8-16 UNC X 3.25 STEEL, MILD

38 24 19348 WASHER, FLAT 3/8

39 12 19347 Ø3/8"-16 UNC NYLON LOCKNUT

40 2 19299 BOLT, HEX, 3/8-16 UNC X 1.25 GRADE 8

41 2 19662 Ø5/16"-18 UNC X 1/2" H.H.C.S.

42 2 19321 WASHER, FLAT 5/16

43 2 19322 WASHER, HELICAL SPRING LOCK 5/16 STEEL, MILD

44 2 19171 3/8" X 35" , GRADE 70 SAFETY CHAIN (26400# CAPACITY)

45 2 18487 WASHER, 1/2 - WIDE - TYPE A STEEL, MILD

46 1 19373 Ø1/2" LOCK WASHER

47 1 17234 NYLON LOCK NUT, 1/2"-13, GRADE 8, ZINC

48 1 10278 BOLT HEX 1/2"-13 FULL X 3" L GRADE 5 ZINC

49 1 18679 CLAMP CUSHIONED LOOP (1/2")

50 44 17255 PLUG TUBE ROUND Ø1/2" (16-20GA) (.065"-.035")

51 3 10555 PLUG RD 1-1/8" HOLE 0.016-0.125" SHEET NYLON

52 8 17019 1/2" HEAT SHRINK POLYOLEFIN BLACK 2:1 WAYTECH 22438C



Revised 09.2025 21

Parts Book: 990 Fuel Trailer  
®

FUEL TRAILER 990 US VERSION BONE WHITE EMPTY

DESCRIPTIONPART #MASSQTYITEM
TRAILER ASSM. 990 UNIVERSAL TANDEM STW300881097.540 lbmass11
COWLING ASSEMBLY, 990 FUEL TRAILERS32437BW481.796 lbmass12
TANK ASSEMBLY 990 US FUEL TRAILER 42616BW1533.958 lbmass13
MERIDIAN TRAILER BLACK DECAL177280.015 lbmass17
1993 Placard - Class 3 Flammable Liquid (Diesel)115140.005 lbmass48
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L176790.197 lbmass19
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 12"L176760.033 lbmass210
Wire Harness 990 Fuel Trailer - V2 ROWE (NOT SHOWN)140910.000 lbmass111
DECAL MERIDIAN 25" LG BLACK169590.050 lbmass212
Decal 990 Driver Side Black Stripe120980.245 lbmass113
Decal 990 Pass Side Black Stripe120990.245 lbmass114

68601

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILER 990 US VERSION

C
PART/DRAWING NUMBER: REV:

5/15/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 3114.18 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

C UPDATED WIRE HARNESS INFORMATION PER ECO 3973 7/29/2025 cjacuinde

B REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 3702 7/1/2024 cjacuinde

A RELEASED 5/15/2019 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

3

2

1

PRODUCTION NOTES
 
1. THIS IS A 990 FUEL TRAILER US VERSION BONE WHITE 
2. EMPTY COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. 14091 WIRE HARNESS FOR TRAILER ONLY, 14112 WIRE HARNESS FOR COWLING

2 8

10

10

71 1/8"

1/2" GAP

67 1/4"

16'-0 3/16"

88 9/16"

99 1/4"

10'-2" 34 1/2"

1/4"

5/8"

10

1/4"

5/8"

10

5/8"

1/2"

9

2"

6 3/4"

7

99 1/4"

62 1/4"
(APPROX.)

1

16'-0 3/16"

1 1/4"
8 3/4"

8"

1/4"

12 13

8"

1/4" 1 1/4"8 3/4"

1214

13

12

14

12

C

DESCRIPTIONPART #MASSQTYITEM
TRAILER ASSM. 990 UNIVERSAL TANDEM STW300881097.540 lbmass11
COWLING ASSEMBLY, 990 FUEL TRAILERS32437BW481.796 lbmass12
TANK ASSEMBLY 990 US FUEL TRAILER 42616BW1533.958 lbmass13
MERIDIAN TRAILER BLACK DECAL177280.015 lbmass17
1993 Placard - Class 3 Flammable Liquid (Diesel)115140.005 lbmass48
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L176790.197 lbmass19
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 12"L176760.033 lbmass210
Wire Harness 990 Fuel Trailer - V2 ROWE (NOT SHOWN)140910.000 lbmass111
DECAL MERIDIAN 25" LG BLACK169590.050 lbmass212
Decal 990 Driver Side Black Stripe120980.245 lbmass113
Decal 990 Pass Side Black Stripe120990.245 lbmass114

68601

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILER 990 US VERSION

C
PART/DRAWING NUMBER: REV:

5/15/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 3114.18 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

C UPDATED WIRE HARNESS INFORMATION PER ECO 3973 7/29/2025 cjacuinde

B REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 3702 7/1/2024 cjacuinde

A RELEASED 5/15/2019 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

3

2

1

PRODUCTION NOTES
 
1. THIS IS A 990 FUEL TRAILER US VERSION BONE WHITE 
2. EMPTY COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. 14091 WIRE HARNESS FOR TRAILER ONLY, 14112 WIRE HARNESS FOR COWLING

2 8

10

10

71 1/8"

1/2" GAP

67 1/4"

16'-0 3/16"

88 9/16"

99 1/4"

10'-2" 34 1/2"

1/4"

5/8"

10

1/4"

5/8"

10

5/8"

1/2"

9

2"

6 3/4"

7

99 1/4"

62 1/4"
(APPROX.)

1

16'-0 3/16"

1 1/4"
8 3/4"

8"

1/4"

12 13

8"

1/4" 1 1/4"8 3/4"

1214

13

12

14

12

C

DESCRIPTIONPART #MASSQTYITEM
TRAILER ASSM. 990 UNIVERSAL TANDEM STW300881097.540 lbmass11
COWLING ASSEMBLY, 990 FUEL TRAILERS32437BW481.796 lbmass12
TANK ASSEMBLY 990 US FUEL TRAILER 42616BW1533.958 lbmass13
MERIDIAN TRAILER BLACK DECAL177280.015 lbmass17
1993 Placard - Class 3 Flammable Liquid (Diesel)115140.005 lbmass48
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L176790.197 lbmass19
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 12"L176760.033 lbmass210
Wire Harness 990 Fuel Trailer - V2 ROWE (NOT SHOWN)140910.000 lbmass111
DECAL MERIDIAN 25" LG BLACK169590.050 lbmass212
Decal 990 Driver Side Black Stripe120980.245 lbmass113
Decal 990 Pass Side Black Stripe120990.245 lbmass114

68601

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILER 990 US VERSION

C
PART/DRAWING NUMBER: REV:

5/15/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 3114.18 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

C UPDATED WIRE HARNESS INFORMATION PER ECO 3973 7/29/2025 cjacuinde

B REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 3702 7/1/2024 cjacuinde

A RELEASED 5/15/2019 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

3

2

1

PRODUCTION NOTES
 
1. THIS IS A 990 FUEL TRAILER US VERSION BONE WHITE 
2. EMPTY COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. 14091 WIRE HARNESS FOR TRAILER ONLY, 14112 WIRE HARNESS FOR COWLING

2 8

10

10

71 1/8"

1/2" GAP

67 1/4"

16'-0 3/16"

88 9/16"

99 1/4"

10'-2" 34 1/2"

1/4"

5/8"

10

1/4"

5/8"

10

5/8"

1/2"

9

2"

6 3/4"

7

99 1/4"

62 1/4"
(APPROX.)

1

16'-0 3/16"

1 1/4"
8 3/4"

8"

1/4"

12 13

8"

1/4" 1 1/4"8 3/4"

1214

13

12

14

12

C



22 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

DESCRIPTIONPART #MASSQTYITEM
TRAILER ASSM. 990 UNIVERSAL TANDEM STW300881097.540 lbmass11
COWLING ASSEMBLY, 990 FUEL TRAILERS32437BW481.796 lbmass12
TANK ASSEMBLY 990 US FUEL TRAILER 42616BW1533.958 lbmass13
MERIDIAN TRAILER BLACK DECAL177280.015 lbmass17
1993 Placard - Class 3 Flammable Liquid (Diesel)115140.005 lbmass48
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L176790.197 lbmass19
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 12"L176760.033 lbmass210
Wire Harness 990 Fuel Trailer - V2 ROWE (NOT SHOWN)140910.000 lbmass111
DECAL MERIDIAN 25" LG BLACK169590.050 lbmass212
Decal 990 Driver Side Black Stripe120980.245 lbmass113
Decal 990 Pass Side Black Stripe120990.245 lbmass114

68601

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILER 990 US VERSION

C
PART/DRAWING NUMBER: REV:

5/15/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 3114.18 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

C UPDATED WIRE HARNESS INFORMATION PER ECO 3973 7/29/2025 cjacuinde

B REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 3702 7/1/2024 cjacuinde

A RELEASED 5/15/2019 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

3

2

1

PRODUCTION NOTES
 
1. THIS IS A 990 FUEL TRAILER US VERSION BONE WHITE 
2. EMPTY COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. 14091 WIRE HARNESS FOR TRAILER ONLY, 14112 WIRE HARNESS FOR COWLING

2 8

10

10

71 1/8"

1/2" GAP

67 1/4"

16'-0 3/16"

88 9/16"

99 1/4"

10'-2" 34 1/2"

1/4"

5/8"

10

1/4"

5/8"

10

5/8"

1/2"

9

2"

6 3/4"

7

99 1/4"

62 1/4"
(APPROX.)

1

16'-0 3/16"

1 1/4"
8 3/4"

8"

1/4"

12 13

8"

1/4" 1 1/4"8 3/4"

1214

13

12

14

12

C

DESCRIPTIONPART #MASSQTYITEM
TRAILER ASSM. 990 UNIVERSAL TANDEM STW300881097.540 lbmass11
COWLING ASSEMBLY, 990 FUEL TRAILERS32437BW481.796 lbmass12
TANK ASSEMBLY 990 US FUEL TRAILER 42616BW1533.958 lbmass13
MERIDIAN TRAILER BLACK DECAL177280.015 lbmass17
1993 Placard - Class 3 Flammable Liquid (Diesel)115140.005 lbmass48
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 70"L176790.197 lbmass19
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 12"L176760.033 lbmass210
Wire Harness 990 Fuel Trailer - V2 ROWE (NOT SHOWN)140910.000 lbmass111
DECAL MERIDIAN 25" LG BLACK169590.050 lbmass212
Decal 990 Driver Side Black Stripe120980.245 lbmass113
Decal 990 Pass Side Black Stripe120990.245 lbmass114

68601

PROJECT/CUSTOMER NAME:

FUEL TRAILER 990 US VERSION BONE WHITE EMPTY
PART DESCRIPTION:
FUEL TRAILER 990 US VERSION

C
PART/DRAWING NUMBER: REV:

5/15/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 3114.18 lbmass

1 OF 1 1/ 35

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

C UPDATED WIRE HARNESS INFORMATION PER ECO 3973 7/29/2025 cjacuinde

B REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 3702 7/1/2024 cjacuinde

A RELEASED 5/15/2019 cjacuinde

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

3

2

1

PRODUCTION NOTES
 
1. THIS IS A 990 FUEL TRAILER US VERSION BONE WHITE 
2. EMPTY COWLING, NO OPTIONS, BASE MODEL
3. PLACARDS ARE TO BE PLACED INSIDE THE MANUAL HOLDER (CUSTOMER APPLICATION)
4. 14091 WIRE HARNESS FOR TRAILER ONLY, 14112 WIRE HARNESS FOR COWLING

2 8

10

10

71 1/8"

1/2" GAP

67 1/4"

16'-0 3/16"

88 9/16"

99 1/4"

10'-2" 34 1/2"

1/4"

5/8"

10

1/4"

5/8"

10

5/8"

1/2"

9

2"

6 3/4"

7

99 1/4"

62 1/4"
(APPROX.)

1

16'-0 3/16"

1 1/4"
8 3/4"

8"

1/4"

12 13

8"

1/4" 1 1/4"8 3/4"

1214

13

12

14

12

C

Table 15 - Fuel Trailer 990 US Version Bone White Empty
ITEM QTY PART # DESCRIPTION

1 1 30088 TRAILER ASSM. 990 UNIVERSAL TANDEM STW

2 1 32437BW COWLING ASSEMBLY, 990 FUEL TRAILERS

3 1 42616BW TANK ASSEMBLY 990 US FUEL TRAILER

7 1 17728 MERIDIAN TRAILER BLACK DECAL

8 4 11514 1993 PLACARD - CLASS 3 FLAMMABLE LIQUID (DIESEL)

9 1 17679 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6 X 70"L

10 2 17676 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6 X 12"L

11 1 14091 WIRE HARNESS 990 FUEL TRAILER - V2 ROWE (NOT SHOWN)

12 2 16959 DECAL MERIDIAN 25" LG BLACK

13 1 12098 DECAL 990 DRIVER SIDE BLACK STRIPE

14 1 12099 DECAL 990 PASS SIDE BLACK STRIPE



Revised 09.2025 23

Parts Book: 990 Fuel Trailer  
®

DESCRIPTIONPART #MASSQTYITEM
CLAMP T-BOLT 1.375"-1.5625" KURIYAMA TBC-SSC039115130.118 lbmass21
DIESEL PUMP - 12V DC 25 GPM [FILL-RITE]1150030.000 lbmass12
COUPLER WELDMENT - 12V DC DIESEL PUMP MOUNT324391.869 lbmass13
BOLT, HEX, FLANGED, 5/16-18 UNC X 1195810.045 lbmass24
DIESEL FILTER - 40 GPM-50 PSI 10 MICRON112203.033 lbmass15
FILTER HEAD MOUNT [50 FT HOSE REEL]239131.764 lbmass16
FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)251731.108 lbmass17
DIESEL NOZZLE 1" OUTLET [FILL-RITE] GREEN210205.750 lbmass18
HOSE, DIESEL, 1" ID, PUMA (12V PMP TO FILTER)175181.172 lbmass19
Washer, Helical Spring Lock 5/16 Steel, Mild193220.004 lbmass210
DIESEL HOSE REEL MOUNT 9902517813.645 lbmass111
DIESEL HOSE REEL 35' [ COX REEL]1120595.000 lbmass112
Ø1/2"-13 UNC HEX NYLON LOCKNUT191270.053 lbmass413
WASHER, FLAT 1/2193720.033 lbmass814
BOLT, HEX, 5/16-18 UNC X 1 Steel, Mild193100.036 lbmass615
Ø5/16"-18 UNC NYLON LOCK NUT195860.01468 lbmass616
WASHER, FLAT 5/16193210.006 lbmass617
HOSE BARB, 1" HOSE ID X 1" NPT MALE, ZINC172220.377 lbmass218
CLAMP T-BOLT 2.375"-2.5625" KURIYAMA TBC-SS063115210.159 lbmass220
FITTING, HOSE BARB, 2" X 2" NPT, STEEL ZINC105520.991 lbmass121
ELBOW STREET 2" NPT 90 DEG FEMALE x MALE STEEL105542.139 lbmass122
BOLT, HEX, 1/2-13 UNC X 1.75 Steel, Mild104110.149 lbmass419
12V DIESEL PUMP MOUNT EXTENDED PAINTED BLK4065615.851 lbmass123
MAXI FUSE HOLDER, AWG 8, 60A MAX170260.144 lbmass124
MAXI Blade Fuse 50 Amp Red170270.012 lbmass125
BATTERY CLAMP MINI RED 50 AMPS WAYTEK#46R102330.004 lbmass126
BATTERY CLAMP MINI BLK 50 AMPS WAYTEK#46B102340.004 lbmass127
COWLING TRAY 990 ASSEMBLY4002929.574 lbmass128
Diesel Fuel Suction Hose Ø2" ID x 84" Long515625.489 lbmass129
FITTING, PIPE NIPPLE, 1" NPT X 2" LONG, MS175230.187 lbmass130

40655

PROJECT/CUSTOMER NAME:

12VDC PUMP & 35' HOSE REEL PKG 990 US
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

6/25/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 210.56 lbmass

1 OF 1 0.10

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

A RELEASED PER ECO 2675 6/25/2019 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

NNOOTTEESS::
1.  ASSEMBLE AS SHOWN, APPLY FFUUEELL  AAPPPPRROOVVEEDD THREAD SEALANT ON ALL FITTING CONNECTIONS.
2.  ALL  UUNNPPAAIINNTTEEDD//UUNNFFIINNIISSHHEEDD FITTINGS WILL NEED TO BE TOUCHED UP WITH GRAY OR BLACK PAINT DEPENDING ON ASSEMBLY AFTER INSTALL.
3.  PLEASE ENSURE FUEL FILTER IS NOT RUBBING AGAINST ANYTHING, AT LEAST 1/2" CLEARANCE ALL AROUND FILTER
4.  PLEASE ENSURE T-BOLT AND LOCKNUTS FROM ALL CLAMPS ARE NOT RUBBING AGAINST ANYTHING, ORIENT AWAY FROM ALL PARTS
5.  CONNECT SUPPLIED POWER CABLES TO PUMP WITH SUPPLIED PARTS
6.  DDOO  NNOOTT  CCUUTT  2200  FFTT  LLOONNGG  PPOOWWEERR  CCAABBLLEESS,,  EENNTTIIRREE  LLEENNGGTTHH  IISS  NNEEEEDDEEDD 
7.  ALLIGATOR CLIPS ARE TO BE INSTALLED ON THE END OF THE 20 FT LONG POWER CABLES
8.  ONCE INSTALLED CABLES MUST BE COILED AND PLACED INSIDE BATTERY BOX FOR STORAGE 
9.  ENSURE FUSE HOLDER IS WIRED ONTO POSITIVE SIDE WIRE AND FUSE IS INSTALLED 
10.COWLING TRAY INCLUDES MOUNTING HARDWARE AND LOCATIONS FOR ALL ACCESSORIES (REFERENCE #40029)

SEE NOTE #10

SEE NOTE #5-9

SEE NOTE #2

27

28

29 20

23

22

21

20

16

17

3

4

2

18

1

24

25

9

1
18

7

6

10

15

5

30

12

8

15 17 16

19

14

11

14

13

26

12 VDC PUMP AND 35’ HOSE REEL PKG 990 US



24 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

Table 16 - 12 VDC Pump and 35’ Hose Reel Pkg 990 US
ITEM QTY PART # DESCRIPTION

1 2 11513 CLAMP T-BOLT 1.375"-1.5625" KURIYAMA TBC-SSC039

2 1 11500 
FUEL TRANSFER PUMP 12/24V DC 25GPM FILL-RITE 
NX25-DDCNB-PX

3 1 32439 COUPLER WELDMENT - 12V DC DIESEL PUMP MOUNT

4 2 19581 BOLT, HEX, FLANGED, 5/16-18 UNC X 1

5 1 11220 DIESEL FILTER - 40 GPM-50 PSI 10 MICRON

6 1 23913 FILTER HEAD MOUNT [50 FT HOSE REEL]

7 1 25173 FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)

8 1 21020 DIESEL NOZZLE 1" OUTLET [FILL-RITE] GREEN

9 1 17518 HOSE, DIESEL, 1" ID, PUMA (12V PMP TO FILTER)

10 2 19322 WASHER, HELICAL SPRING LOCK 5/16 STEEL, MILD

11 1 25178 DIESEL HOSE REEL MOUNT 990

12 1 11205 DIESEL HOSE REEL 35' [ COX REEL]

13 4 19127 Ø1/2"-13 UNC HEX NYLON LOCKNUT

14 8 19372 WASHER, FLAT 1/2

15 6 19310 BOLT, HEX, 5/16-18 UNC X 1 STEEL, MILD

16 6  19586 Ø5/16"-18 UNC NYLON LOCK NUT

17 6 19321 WASHER, FLAT 5/16

18 2 17222 HOSE BARB, 1" HOSE ID X 1" NPT MALE, ZINC

20 2 11521 CLAMP T-BOLT 2.375"-2.5625" KURIYAMA TBC-SS063

21 1 10552 FITTING, HOSE BARB, 2" X 2" NPT, STEEL ZINC

22 1 10554 ELBOW STREET 2" NPT 90 DEG FEMALE X MALE STEEL

19 4 10411 BOLT, HEX, 1/2-13 UNC X 1.75 STEEL, MILD

23 1 40656  12V DIESEL PUMP MOUNT EXTENDED PAINTED BLK

24 1 17026 MAXI FUSE HOLDER, AWG 8, 60A MAX

25 1 17027  MAXI BLADE FUSE 50 AMP RED

26 1 10233 BATTERY CLAMP MINI RED 50 AMPS WAYTEK#46R

27 1 10234 BATTERY CLAMP MINI BLK 50 AMPS WAYTEK#46B

28 1 40029 COWLING TRAY 990 ASSEMBLY

29 1 51562 DIESEL FUEL SUCTION HOSE Ø2" ID X 84" LONG

30 1 17523 FITTING, PIPE NIPPLE, 1" NPT X 2" LONG, MS



Revised 09.2025 25

Parts Book: 990 Fuel Trailer  
® DESCRIPTIONPART #MASSQTYITEM

CLAMP T-BOLT 1.375"-1.5625" KURIYAMA TBC-SSC039115130.118 lbmass21
DIESEL FILTER - 40 GPM-50 PSI 10 MICRON112203.033 lbmass12
FILTER HEAD MOUNT [50 FT HOSE REEL]239131.764 lbmass13
FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)251731.108 lbmass14
DIESEL NOZZLE 1" ULTRA HI-FLOW GREEN210215.750 lbmass15
Washer, Helical Spring Lock 5/16 Steel, Mild193220.004 lbmass26
DIESEL HOSE REEL MOUNT 9902517813.645 lbmass17
DIESEL HOSE REEL 35' [ COX REEL]1120595.000 lbmass18
Ø1/2"-13 UNC HEX NYLON LOCKNUT191270.053 lbmass49
WASHER, FLAT 1/2193720.033 lbmass810
BOLT, HEX, 5/16-18 UNC X 1 Steel, Mild193100.036 lbmass611
Ø5/16"-18 UNC NYLON LOCK NUT195860.01468 lbmass812
WASHER, FLAT 5/16193210.006 lbmass1213
HOSE BARB, 1" HOSE ID X 1" NPT MALE, ZINC172220.377 lbmass214
CLAMP T-BOLT 2.375"-2.5625" KURIYAMA TBC-SS063115210.159 lbmass215
FITTING, HOSE BARB, 2" X 2" NPT, STEEL ZINC105520.991 lbmass116
BOLT, HEX, 1/2-13 UNC X 1.75 Steel, Mild104110.149 lbmass417
COWLING TRAY 990 ASSEMBLY4002929.574 lbmass118
Diesel Fuel Suction Hose Ø2" ID x 72" Long246864.919 lbmass119
HOSE, DEISEL, 1" ID, PUMA (PUMP TO FILTER, GAS)175160.800 lbmass120
ENGINE/PUMP MOUNT WELDMENT 9903244418.967 lbmass121
No. 8 - 32 x 1/2" SELF DRILLING SCREW196990.005 lbmass222
ENGINE EXHAUST MANIFOLD WELDMENT324411.411 lbmass123
Engine, Lifan 7HP, Pump MP-40 GPM 1054960.000 lbmass124
ELBOW STREET 2 NPT 45 DEG FEMALE x MALE STEEL105511.757 lbmass125
REDUCER, 2" NPT to 1" NPT, STEEL105531.221 lbmass126
BATTERY CABLE SET (45") (NOT SHOWN)115322.144 lbmass127
BOLT HEX 5/16"-18 UNC X 1.75" Steel Zinc GR. 5195800.054 lbmass428
FITTING, PIPE NIPPLE, 1" NPT X 2" LONG, MS175230.187 lbmass129
MOTOR OIL 10W-30 (GAL)140220.000 lbmass0.1630

68701

PROJECT/CUSTOMER NAME:

40GPM ENGINE/PUMP & 35' HOSE REEL PKG 990 US
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

6/25/2019
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 245.30 lbmass

1 OF 1 0.10

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

A RELEASED PER ECO 2675 6/25/2019 cjacuinde

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

NNOOTTEESS::
1.  ASSEMBLE AS SHOWN, APPLY FFUUEELL  AAPPPPRROOVVEEDD THREAD SEALANT ON ALL FITTING CONNECTIONS.
2.  ALL  UUNNPPAAIINNTTEEDD//UUNNFFIINNIISSHHEEDD FITTINGS WILL NEED TO BE TOUCHED UP WITH GRAY OR BLACK PAINT DEPENDING ON ASSEMBLY AFTER INSTALL.
3.  PLEASE ENSURE FUEL FILTER IS NOT RUBBING AGAINST ANYTHING, AT LEAST 1/2" CLEARANCE ALL AROUND FILTER.
4.  PLEASE ENSURE T-BOLT AND LOCKNUTS FROM ALL CLAMPS ARE NOT RUBBING AGAINST ANYTHING, ORIENT AWAY FROM ALL PARTS.
5.  COWLING TRAY INCLUDES MOUNTING HARDWARE AND LOCATIONS FOR ALL ACCESSORIES (REFERENCE #40029).
6.  ENGINE EXHAUST TUBE GOES THROUGH HI-TEMP GROMMET IN COWLING FLOOR.
7.  PUMP SUCTION PORT WILL NEED TO BE UNBOLTED AND TURNED UPSIDE DOWN FOR USE WITH THE 45 DEG ELBOW.

SEE NOTE #5

SEE NOTE #2

18

15

19

15

21

13

12

23

22

24

16

25

26
14

1

20

13

28

11

6

3

4

14
1

29
2

8

5

17

10

10

9
7

11

13

12

SEE NOTE #6

SEE NOTE #7

40 GPM ENGINE/PUMP AND 35’ HOSE REEL PKG 990 US



26 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

Table 17 - 40 GPM Engine/Pump and 35’ Hose Reel Pkg 990 US
ITEM QTY PART # DESCRIPTION

1 2 11513 CLAMP T-BOLT 1.375"-1.5625" KURIYAMA TBC-SSC039

2 1 11220 DIESEL FILTER - 40 GPM-50 PSI 10 MICRON

3 1 23913 FILTER HEAD MOUNT [50 FT HOSE REEL]

4 1 25173 FILTER HEAD 1" NPT FOR F40 FILTER (700ACCF7017)

5 1 21021 DIESEL NOZZLE 1" ULTRA HI-FLOW GREEN

6 2 19322 WASHER, HELICAL SPRING LOCK 5/16 STEEL, MILD

7 1 25178 DIESEL HOSE REEL MOUNT 990

8 1 11205 DIESEL HOSE REEL 35' [ COX REEL]

9 4 19127 Ø1/2"-13 UNC HEX NYLON LOCKNUT

10 8 19372 WASHER, FLAT 1/2

11 6 19310 BOLT, HEX, 5/16-18 UNC X 1 STEEL, MILD

12 8 19586 Ø5/16"-18 UNC NYLON LOCK NUT

13 12 19321 WASHER, FLAT 5/16

14 2 17222 HOSE BARB, 1" HOSE ID X 1" NPT MALE, ZINC

15 2 11521 CLAMP T-BOLT 2.375"-2.5625" KURIYAMA TBC-SS063

16 1 10552 FITTING, HOSE BARB, 2" X 2" NPT, STEEL ZINC

17 4 10411 BOLT, HEX, 1/2-13 UNC X 1.75 STEEL, MILD

18 1 40029 COWLING TRAY 990 ASSEMBLY

19 1 24686 DIESEL FUEL SUCTION HOSE Ø2" ID X 72" LONG

20 1 17516 HOSE, DEISEL, 1" ID, PUMA (PUMP TO FILTER, GAS)

21 1 32444 ENGINE/PUMP MOUNT WELDMENT 990

22 2 19699 NO. 8 - 32 X 1/2" SELF DRILLING SCREW

23 1 32441 ENGINE EXHAUST MANIFOLD WELDMENT

24 1 10624 ENGINE, POWER PRO 6.5HP, PUMP HYPRO 40 GPM

25 1 10551 ELBOW STREET 2 NPT 45 DEG FEMALE X MALE STEEL

26 1 10553 REDUCER, 2" NPT TO 1" NPT, STEEL

27 1 11532 BATTERY CABLE SET (45") (NOT SHOWN)

28 4 19580 BOLT HEX 5/16"-18 UNC X 1.75" STEEL ZINC GR. 5

29 1 17523 FITTING, PIPE NIPPLE, 1" NPT X 2" LONG, MS

30 0.16 14022 MOTOR OIL 10W-30 (GAL)



Revised 09.2025 27

Parts Book: 990 Fuel Trailer  
®

32096

PROJECT/CUSTOMER NAME:

55 GAL DEF OPTION ASSEMBLY FUEL TRAILER 990
PART DESCRIPTION:
FUEL TRAILERS

D
PART/DRAWING NUMBER: REV:

8/8/2014
SCALE: SHEET No:

SEP SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 124.19 lbmass

1 OF 1 0.09

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

ITEM QTY MASS PART # DESCRIPTION
1 1 37.706 lbmass 32097 DEF TANK ASSEMBLY, 55 GAL, PLASTIC
2 1 57.000 lbmass 11502 DEF HOSE REEL 25' [COX REEL]
3 1 10.000 lbmass 17014 PUMP MEMBRANE 12V DC DEF PIUSI #F0020400A
4 1 4.800 lbmass 11207 NOZZLE DEF 3/4" OUT, 3/4" NPT (OPW19DEF0500)
5 1 1.373 lbmass 32430 DEF NOZZLE HOLSTER ASSEMBLY
6 1 8.316 lbmass 50271 HOSE REEL MOUNT - DEF
7 2 1.390 lbmass 24307 TANK STRAP 990 DEF TANK 

ITEM QTY MASS PART # DESCRIPTION
8 4 0.012 lbmass 19128 Ø1/4"-20 UNC NYLON HEX NUT
9 4 0.060 lbmass 19326 BOLT, HEX, 3/8-16 UNC X 1.25 Steel, Mild

10 8 0.009 lbmass 19348 WASHER, FLAT 3/8
11 4 0.02058 lbmass 19347 Ø3/8"-16 UNC NYLON LOCKNUT
12 1 0.054 lbmass 10163 ELBOW, 90 DEG, 3/4" NPT x 3/4" HOSE BARB, POLY
13 4 0.120 lbmass 10018 Clamp T-Bolt (1-5/32" - 1-7/32") Mc Master #5443K17
14 1 0.195 lbmass 51561 HOSE DEF 3/4" ID x 10" SUCTION 990 TANK-PUMP
15 1 1.041 lbmass 51560 HOSE DEF 3/4" ID x 54" SUCTION 990 PUMP-REEL

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A RELEASED 8/12/2014 SEP
B ECO# 1478 - REPLACED FITTING# 10257 WITH 11229 & MODIFIED LENGTH OF HOSE# 17514 9/18/2014 SEP
C ADDED SWITCH/BRACKET TO PUMP PER ECO #1756 4/20/15 DMP
D UPDATED DEF PUMP AND BOM PER ECO 1972 6/20/2019 CJ

NOTES:
1.  ASSEMBLE AS SHOWN
2.  APPLY DEF APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS.
3.  PLEASE ENSURE T-BOLT AND LOCKNUTS FROM ALL CLAMPS ARE NOT RUBBING 
     AGAINST ANYTHING, ORIENT AWAY FROM ALL PARTS
4.  DEF PUMP MOUNTING BRACKET AND SWITCH END CAP NEED TO BE RE-ORIENTED,
     DEF PUMP WILL BE USED UPSIDE DOWN
5.  COWLING TRAY INCLUDES MOUNTING HARDWARE AND LOCATIONS FOR ALL 
     ACCESSORIES (REFERENCE #40029)

D

SEE NOTE #4

42

12

13

15

9

10

10

11

5 13

13 3 13 14

1

7

6

8 SEE NOTE #5

Table 18 - 55 Gal DEF Option Assembly Fuel Trailer 990
ITEM QTY PART # DESCRIPTION

1 1 32097 DEF TANK ASSEMBLY, 55 GAL, PLASTIC

2 1 11502 DEF HOSE REEL 25' [COX REEL]

3 1 17014 PUMP MEMBRANE 12V DC DEF PIUSI #F0020400A

4 1 11207 NOZZLE DEF 3/4" OUT, 3/4" NPT (OPW19DEF0500)

5 1 32430 DEF NOZZLE HOLSTER ASSEMBLY

6 1 50271 HOSE REEL MOUNT - DEF

7 2 24307 TANK STRAP 990 DEF TANK

8 4 19128 Ø1/4"-20 UNC NYLON HEX NUT

9 4 19326 BOLT, HEX, 3/8-16 UNC X 1.25 STEEL, MILD

10 8 19348 WASHER, FLAT 3/8

11 4 19347 Ø3/8"-16 UNC NYLON LOCKNUT

12 1 10163 ELBOW, 90 DEG, 3/4" NPT X 3/4" HOSE BARB, POLY

13 4 10018 CLAMP T-BOLT (1-5/32" - 1-7/32") MC MASTER #5443K17

14 1 51561 HOSE DEF 3/4" ID X 10" SUCTION 990 TANK-PUMP

15 1 51560 HOSE DEF 3/4” ID X 54” SUCTION 990 PUMP-REEL

55 GAL DEF OPTION ASSEMBLY FUEL TRAILER 990



28 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

DEF TANK ADD-ON PACKAGE (55 GAL)

68709

PROJECT/CUSTOMER NAME:

DEF TANK ADD ON PACKAGE (55 GAL) 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

4/27/2015
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 39.62 lbmass

2 OF 2 1 / 12.5

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
55+ GAL DEF TANK1154233.007 lbmass11
Ø2" NPS DUAL ACTION VENT (4 psi)112132.576 lbmass12
PLUG 1 1/4" NPT SCH80173540.086 lbmass13
HOSE BARB 1.5" X 1.5" NPT SCH80173520.127 lbmass24
TANK STRAP 990 DEF TANK 243071.390 lbmass25
Ø1/4"-20 UNC NYLON HEX NUT191280.012 lbmass46
CLAMP T-BOLT 1.875"-2.0625" KURIYAMA TBC-SS051173800.145 lbmass27
HOSE DEF 1.5" ID BLUE (TANK TO TANK 110 GAL)242920.282 lbmass18
DEF TANK SEAL GASKET 173550.028 lbmass19
DEF TANK SEAL PLATE 242930.150 lbmass110
1/4"-20 UNC x 3/4" SS H.H.C.S.177680.018 lbmass611
1/4" SS FLAT ASHER177670.002 lbmass612

PRODUCTION NOTES:
1.  ASSEMBLE AS SHOWN FOR INSTALLATION INTO COWLING 
2.  APPLY DEF APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS
3.  INSTALL HOSE BARB FITTINGS INTO PLASTIC DEF TANKS PRIOR TO 
     INSTALLING DEF HOSE CONNECTION & CLAMPS
4.  SECURE TANK STRAPS TO WELD STUDS IN COWLING BACK SHEET   
 

4
7

8
7

45

5

6

6

6

6

3

1

2

2

1

9

10

12

11

68709

PROJECT/CUSTOMER NAME:

DEF TANK ADD ON PACKAGE (55 GAL) 
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

4/27/2015
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 39.62 lbmass

2 OF 2 1 / 12.5

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
55+ GAL DEF TANK1154233.007 lbmass11
Ø2" NPS DUAL ACTION VENT (4 psi)112132.576 lbmass12
PLUG 1 1/4" NPT SCH80173540.086 lbmass13
HOSE BARB 1.5" X 1.5" NPT SCH80173520.127 lbmass24
TANK STRAP 990 DEF TANK 243071.390 lbmass25
Ø1/4"-20 UNC NYLON HEX NUT191280.012 lbmass46
CLAMP T-BOLT 1.875"-2.0625" KURIYAMA TBC-SS051173800.145 lbmass27
HOSE DEF 1.5" ID BLUE (TANK TO TANK 110 GAL)242920.282 lbmass18
DEF TANK SEAL GASKET 173550.028 lbmass19
DEF TANK SEAL PLATE 242930.150 lbmass110
1/4"-20 UNC x 3/4" SS H.H.C.S.177680.018 lbmass611
1/4" SS FLAT ASHER177670.002 lbmass612

PRODUCTION NOTES:
1.  ASSEMBLE AS SHOWN FOR INSTALLATION INTO COWLING 
2.  APPLY DEF APPROVED THREAD SEALANT ON ALL FITTING CONNECTIONS
3.  INSTALL HOSE BARB FITTINGS INTO PLASTIC DEF TANKS PRIOR TO 
     INSTALLING DEF HOSE CONNECTION & CLAMPS
4.  SECURE TANK STRAPS TO WELD STUDS IN COWLING BACK SHEET   
 

4
7

8
7

45

5

6

6

6

6

3

1

2

2

1

9

10

12

11

Table 19 - DEF Tank Add-On Package (55 Gal)
ITEM QTY PART # DESCRIPTION

1 1 11542 55+ GAL DEF TANK

2 1 11213 Ø2" NPS DUAL ACTION VENT (4 PSI)

3 1 17354 PLUG 1 1/4" NPT SCH80

4 2 17352 HOSE BARB 1.5" X 1.5" NPT SCH80

5 2 24307 TANK STRAP 990 DEF TANK

6 4 19128 Ø1/4"-20 UNC NYLON HEX NUT

7 2 17380 CLAMP T-BOLT 1.875"-2.0625" KURIYAMA TBC-SS051

8 1 24292 HOSE DEF 1.5" ID BLUE (TANK TO TANK 110 GAL)

9 1 17355 DEF TANK SEAL GASKET

10 1 24293 DEF TANK SEAL PLATE

11 6 17768 1/4"-20 UNC X 3/4" SS H.H.C.S.

12 6 17767 1/4" SS FLAT ASHER



Revised 09.2025 29

Parts Book: 990 Fuel Trailer  
®

This page intentionally left blank

Cowling Assembly
on the next page.



30 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

DETAIL  H

32437BW

PROJECT/CUSTOMER NAME:

COWLING ASSEMBLY, 990 FUEL TRAILERS
PART DESCRIPTION:
 

L
PART/DRAWING NUMBER: REV:

2/7/2014
SCALE: SHEET No:

CJ SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 481.80 lbmass

2 OF 2 1/ 13

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
COWLING WELDMENT, 990 FUEL TRAILERS32434BW361.302 lbmass11
DS DOOR WELDMENT32436BW44.602 lbmass12
PS DOOR WELDMENT32435BW44.583 lbmass13
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass44
ALUM. ROCK GUARD - NOSE249543.986 lbmass15
ALUM. ROCK GUARD - DOOR249554.274 lbmass26
ALUM. ROCK GUARD - SIDE PANEL249561.198 lbmass27
30lb  GAS SHOCK/SPRING 15.274" EXT112061.177 lbmass48
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass89
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass210
BUTTON SWITCH MOUNT249900.122 lbmass211
BUTTON SWITCH115260.111 lbmass212
RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 170230.001 lbmass2613
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass1214
#10-32 UNF NYLON NUT177220.006 lbmass1315
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.721 lbmass30 FT16
WARNING DECAL177310.004 lbmass117
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass4818
HOLDER FOR MANUAL OMC-1181281.259 lbmass119
LARGE BATTERY BOX112181.000 lbmass120
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass121
BOLT, HEX, 1/2-13 UNC X2193560.164 lbmass1122
WASHER FLAT 1/2" PL, 1 3/4" OD177930.062 lbmass1123
Ø1/2"-13 UNC HEX NYLON LOCKNUT191270.053 lbmass1124
DECAL, MERIDIAN, BLACK, (4.25 x 17.25)177280.048 lbmass125
990 FUEL TRAILER OPERATOR'S MANUAL102840.000 lbmass126
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass127
SWITCH BATTERY TOP MOUNT ASSEMBLY501690.445 lbmass128
Magnet Neodymium 1.25" DIA x 0.3" THK 80 lbs Pull102880.099 lbmass129
#10 - SAE FLAT WASHER175910.002 lbmass130
FLAT HEAD MACHINE SCREW, 10-32 x 1102200.007 lbmass131
PLUG, PLASTIC, Ø1/2" 170660.001 lbmass832
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1235
Grommet Silicone High Temp 1" ID x 1 3/8" Hole x 1/8" Sheet105410.028 lbmass136
Grommet Sealing 3 3/4" Hole 0.05" - 0.120" Sheet 105420.083 lbmass137
WIRE HARNESS COWLING 990 US FUEL TRAILER V2 (NOT SHOWN)14112 1---

H

PRODUCTION NOTES
 
1. COWLING WIRE HARNESS #14112
2. INSTALL BATTERY DISCONNECT SWITCH TO NEGATIVE POST TERMINAL ON BATTERY
3. CONNECT ALL WIRE HARNESS NEGATIVE LEADS TO BATTERY DISCONNECT SWITCH 
4. SECURE ALL CONNECTIONS WITH PROVIDED HARDWARE
5. USE #6 HARDWARE TO HELP ALIGN DOORS BEFORE RIVETING

1415

11

12

13

7

15

10

14

13

6

9

8

37

1926

36

135

20 28

25

21

27

1

2 17

9

3

4 183435

33

18

33

8 9

16

22

23

24

32

X2X2

X2

X2

X4

X4

X4

X6

X6

X6X3 X3

X3

X3

X11

X11

X11

15

30

29

31

COWLING ASSEMBLY



Revised 09.2025 31

Parts Book: 990 Fuel Trailer  
®

DETAIL  H

32437BW

PROJECT/CUSTOMER NAME:

COWLING ASSEMBLY, 990 FUEL TRAILERS
PART DESCRIPTION:
 

L
PART/DRAWING NUMBER: REV:

2/7/2014
SCALE: SHEET No:

CJ SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 481.80 lbmass

2 OF 2 1/ 13

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
COWLING WELDMENT, 990 FUEL TRAILERS32434BW361.302 lbmass11
DS DOOR WELDMENT32436BW44.602 lbmass12
PS DOOR WELDMENT32435BW44.583 lbmass13
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass44
ALUM. ROCK GUARD - NOSE249543.986 lbmass15
ALUM. ROCK GUARD - DOOR249554.274 lbmass26
ALUM. ROCK GUARD - SIDE PANEL249561.198 lbmass27
30lb  GAS SHOCK/SPRING 15.274" EXT112061.177 lbmass48
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass89
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass210
BUTTON SWITCH MOUNT249900.122 lbmass211
BUTTON SWITCH115260.111 lbmass212
RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 170230.001 lbmass2613
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass1214
#10-32 UNF NYLON NUT177220.006 lbmass1315
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.721 lbmass30 FT16
WARNING DECAL177310.004 lbmass117
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass4818
HOLDER FOR MANUAL OMC-1181281.259 lbmass119
LARGE BATTERY BOX112181.000 lbmass120
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass121
BOLT, HEX, 1/2-13 UNC X2193560.164 lbmass1122
WASHER FLAT 1/2" PL, 1 3/4" OD177930.062 lbmass1123
Ø1/2"-13 UNC HEX NYLON LOCKNUT191270.053 lbmass1124
DECAL, MERIDIAN, BLACK, (4.25 x 17.25)177280.048 lbmass125
990 FUEL TRAILER OPERATOR'S MANUAL102840.000 lbmass126
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass127
SWITCH BATTERY TOP MOUNT ASSEMBLY501690.445 lbmass128
Magnet Neodymium 1.25" DIA x 0.3" THK 80 lbs Pull102880.099 lbmass129
#10 - SAE FLAT WASHER175910.002 lbmass130
FLAT HEAD MACHINE SCREW, 10-32 x 1102200.007 lbmass131
PLUG, PLASTIC, Ø1/2" 170660.001 lbmass832
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1235
Grommet Silicone High Temp 1" ID x 1 3/8" Hole x 1/8" Sheet105410.028 lbmass136
Grommet Sealing 3 3/4" Hole 0.05" - 0.120" Sheet 105420.083 lbmass137
WIRE HARNESS COWLING 990 US FUEL TRAILER V2 (NOT SHOWN)14112 1---

H

PRODUCTION NOTES
 
1. COWLING WIRE HARNESS #14112
2. INSTALL BATTERY DISCONNECT SWITCH TO NEGATIVE POST TERMINAL ON BATTERY
3. CONNECT ALL WIRE HARNESS NEGATIVE LEADS TO BATTERY DISCONNECT SWITCH 
4. SECURE ALL CONNECTIONS WITH PROVIDED HARDWARE
5. USE #6 HARDWARE TO HELP ALIGN DOORS BEFORE RIVETING

1415

11

12

13

7

15

10

14

13

6

9

8

37

1926

36

135

20 28

25

21

27

1

2 17

9

3

4 183435

33

18

33

8 9

16

22

23

24

32

X2X2

X2

X2

X4

X4

X4

X6

X6

X6X3 X3

X3

X3

X11

X11

X11

15

30

29

31

Table 20 - Cowling Assembly
ITEM QTY PART # DESCRIPTION

1 1 32434BW COWLING WELDMENT, 990 FUEL TRAILERS

2 1 32436BW DS DOOR WELDMENT

3 1 32435BW PS DOOR WELDMENT

4 4 11222 SS HINGE ASSY (1" X 12" L DRILLED)

5 1 24954 ALUM. ROCK GUARD - NOSE

6 2 24955 ALUM. ROCK GUARD - DOOR

7 2 24956 ALUM. ROCK GUARD - SIDE PANEL

8 4 11206 30LB  GAS SHOCK/SPRING 15.274" EXT

9 8 19318 NUT, HEX, FLANGED, 5/16-18 UNC

10 2 11223 VECTOR T-HANDLE - BLACK HANDLE FINISH

11 2 24990 BUTTON SWITCH MOUNT

12 2 11526 BUTTON SWITCH

13 26 17023 RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS

14 12 18941 MACHINE SCREW #10-32 X 1/2" PAN HEAD ROUND

15 13 17722 #10-32 UNF NYLON NUT

16 30 FT 11230 14FT - Ø3/8", 90° X 1/8" BULB SEAL

17 1 17731 WARNING DECAL

18 48 19089 RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS

19 1 18128 HOLDER FOR MANUAL OMC-1

20 1 11218 LARGE BATTERY BOX

21 1 17065 GROMMET,  Ø1 1/8" X . Ø3/4" ID

22 11 19356 BOLT, HEX, 1/2-13 UNC X2

23 11 17793 WASHER FLAT 1/2" PL, 1 3/4" OD

24 11 19127 Ø1/2"-13 UNC HEX NYLON LOCKNUT

25 1 17728 DECAL, MERIDIAN, BLACK, (4.25 X 17.25)

26 1 10284 990 FUEL TRAILER OPERATOR'S MANUAL

27 1 17659 LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)

28 1 50169 SWITCH BATTERY TOP MOUNT ASSEMBLY

29 1 10288
MAGNET NEODYMIUM 1.25" DIA X 0.3" THK 80 LBS 
PULL

30 1 17591 #10 - SAE FLAT WASHER

31 1 10220 FLAT HEAD MACHINE SCREW, 10-32 X 1

32 8 17066 PLUG, PLASTIC, Ø1/2"

33 12 17042 CAPSCREW #6-32 X 5/8" 18-8 SS FHSS

34 12 17043 #6 WASHER X 5/16" OD 18-8 SS

35 12 17044 NUT HEX # 6-32 18-8 SS NYLON LOCKNUT

36 1 10541
GROMMET SILICONE HIGH TEMP 1" ID X 1 3/8" 
HOLE X 1/8" SHEET

37 1 10542
GROMMET SEALING 3 3/4" HOLE 0.05" - 0.120" 
SHEET

--- 1 14112
WIRE HARNESS COWLING 990 US FUEL TRAILER 
V2 (NOT SHOWN)

DETAIL  H

32437BW

PROJECT/CUSTOMER NAME:

COWLING ASSEMBLY, 990 FUEL TRAILERS
PART DESCRIPTION:
 

L
PART/DRAWING NUMBER: REV:

2/7/2014
SCALE: SHEET No:

CJ SEP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 481.80 lbmass

2 OF 2 1/ 13

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
COWLING WELDMENT, 990 FUEL TRAILERS32434BW361.302 lbmass11
DS DOOR WELDMENT32436BW44.602 lbmass12
PS DOOR WELDMENT32435BW44.583 lbmass13
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass44
ALUM. ROCK GUARD - NOSE249543.986 lbmass15
ALUM. ROCK GUARD - DOOR249554.274 lbmass26
ALUM. ROCK GUARD - SIDE PANEL249561.198 lbmass27
30lb  GAS SHOCK/SPRING 15.274" EXT112061.177 lbmass48
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass89
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass210
BUTTON SWITCH MOUNT249900.122 lbmass211
BUTTON SWITCH115260.111 lbmass212
RIVET, Ø1/8" (.126" - .187" GRIP) #30 DBS, SS 170230.001 lbmass2613
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass1214
#10-32 UNF NYLON NUT177220.006 lbmass1315
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.721 lbmass30 FT16
WARNING DECAL177310.004 lbmass117
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass4818
HOLDER FOR MANUAL OMC-1181281.259 lbmass119
LARGE BATTERY BOX112181.000 lbmass120
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass121
BOLT, HEX, 1/2-13 UNC X2193560.164 lbmass1122
WASHER FLAT 1/2" PL, 1 3/4" OD177930.062 lbmass1123
Ø1/2"-13 UNC HEX NYLON LOCKNUT191270.053 lbmass1124
DECAL, MERIDIAN, BLACK, (4.25 x 17.25)177280.048 lbmass125
990 FUEL TRAILER OPERATOR'S MANUAL102840.000 lbmass126
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass127
SWITCH BATTERY TOP MOUNT ASSEMBLY501690.445 lbmass128
Magnet Neodymium 1.25" DIA x 0.3" THK 80 lbs Pull102880.099 lbmass129
#10 - SAE FLAT WASHER175910.002 lbmass130
FLAT HEAD MACHINE SCREW, 10-32 x 1102200.007 lbmass131
PLUG, PLASTIC, Ø1/2" 170660.001 lbmass832
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1235
Grommet Silicone High Temp 1" ID x 1 3/8" Hole x 1/8" Sheet105410.028 lbmass136
Grommet Sealing 3 3/4" Hole 0.05" - 0.120" Sheet 105420.083 lbmass137
WIRE HARNESS COWLING 990 US FUEL TRAILER V2 (NOT SHOWN)14112 1---

H

PRODUCTION NOTES
 
1. COWLING WIRE HARNESS #14112
2. INSTALL BATTERY DISCONNECT SWITCH TO NEGATIVE POST TERMINAL ON BATTERY
3. CONNECT ALL WIRE HARNESS NEGATIVE LEADS TO BATTERY DISCONNECT SWITCH 
4. SECURE ALL CONNECTIONS WITH PROVIDED HARDWARE
5. USE #6 HARDWARE TO HELP ALIGN DOORS BEFORE RIVETING

1415

11

12

13

7

15

10

14

13

6

9

8

37

1926

36

135

20 28

25

21

27

1

2 17

9

3

4 183435

33

18

33

8 9

16

22

23

24

32

X2X2

X2

X2

X4

X4

X4

X6

X6

X6X3 X3

X3

X3

X11

X11

X11

15

30

29

31



32 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

UTILITY BOX ASSEMBLY, 990 BONE WHITE

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29

See utility box parts list on pages 38.



Revised 09.2025 33

Parts Book: 990 Fuel Trailer  
®

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29

DETAIL  A
SCALE 1 / 10

DESCRIPTIONPART #MASSQTYITEM
SS HINGE ASSY (1" X 12" L DRILLED) 112220.531 lbmass41
VECTOR T-HANDLE - BLACK HANDLE FINISH112230.280 lbmass22
14ft - Ø3/8", 90° x 1/8" BULB SEAL112300.623 lbmass28 FT3
30 lb GAS SPRING ASSIST SHOCK 20.118 EXT112501.465 lbmass44
BUTTON SWITCH115260.111 lbmass25
Ø5/8" GROMMET140330.006 lbmass106
GROMMET,  Ø1 1/8" X . Ø3/4" ID 170650.010 lbmass17
REAR UPPER BODY MARKING - REFLECTIVE TAPE174110.061 lbmass28
3/8"x1 1/2" CELLULAR RUBBER STRIPPING (22' 6")176725.126 lbmass22' 6"9
TAPE, REFLECTIVE, MERIDIAN R & W 2x6x6 x 24"L176780.067 lbmass210
#10-32 UNF NYLON NUT177220.006 lbmass811
DECAL, MERIDIAN, BLACK (4.25 x 17.25)177280.015 lbmass112
BOLT, HEX, FLANGED, Steel, Mild 1/4-20 UNC X 0.625179220.021 lbmass413
Tape Reflective Meridian 2x6x6180960.033 lbmass6 FT14
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass415
MACHINE SCREW #10-32 x 1/2" PAN HEAD ROUND189410.007 lbmass816
RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS190890.009 lbmass3617
NUT, HEX, FLANGED, 1/4-20 UNC191260.011 lbmass218
NUT, HEX, FLANGED, 5/16-18 UNC193180.016 lbmass2119
BOLT, HEX, 1/2-13 UNC X1193540.106 lbmass420
Ø1/2" LOCK WASHER193730.014 lbmass421
BOLT, HEX, FLANGED, 3/8-16 UNC X 1195690.069 lbmass422
TOOL CADDY, SHELF, UTILITY BOX227939.170 lbmass123
UTILITY BOX ANGLE MOUNT228895.377 lbmass224
Zip Tie Clip Push In 23FCPM25095 For Ø.250" Hole 27055-000.003 lbmass225
UTILITY BOX WELDMENT32102BW283.161 lbmass126
DOOR WELDMENT, DS, UTILITY BOX32103BW39.654 lbmass127
DOOR WELDMENT, PS, UTILITY BOX32104BW39.654 lbmass128
LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)176590.176 lbmass129
MULLION BOLT IN , BLACK501812.348 lbmass130
BOLT, CARRIAGE 5/16-18 UNC x 1.25  Steel, Zinc Plated193170.040 lbmass1331
CAPSCREW #6-32 X 5/8" 18-8 SS FHSS170420.001 kg1232
NUT HEX # 6-32 18-8 SS NYLON LOCKNUT170440.002 kg1233
#6 WASHER X 5/16" OD 18-8 SS170430.000 kg1234
Decal 990 Utility Box Black Stripe121000.160 lbmass235
WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)14092 136

A

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

1 OF 3 1:20

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

Tolerances unless otherwise specified:

  X/X = `0.03
    .X = `0.1
  .XX = `0.03
.XXX = `0.01
   a = `0.5°

Symbol
Tolerance
q = `0.005
r = 0.015
b = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

37 1/2"

70 3/4"

(3/8)" GAP 37 1/8"

40 5/16"

13 3/16"

34"

70 5/8"

3 1/4"
(TYP 2)

14 1/2"
(TYP 4)

14 15/16"

1 1/2"
(TYP)

5/8"

35 1/2"

9

5"

1 1/4"

3119

7

NOTE:
 
1. REFER TO PAGE 2 & 3 FOR EXPLODED VIEWS.

REVISION HISTORY

REV DESCRIPTION DATE DESIGNER

A
REPLACED MERIDIAN & GRADIENT & MODEL NAME DECALS PER ECO 

3702 & CREATED NEW DRAWING FOR WHITE MODEL ONLY
     7/2/2024 CJ

8"

1/4"

8"

1/4"

35 35

AA

10

10

14

12

14

23

34 1/2" TYP

4

4 2424

4

4

3"
FROM DIVIDER
ON CEILING

1 1/4"
FROM INSIDE
LIP OF BOX

29

29



34 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

2 OF 3 1/12

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

26

15

20

23

22

21
10

5

4

19

10

9

7

19

5

31

28

TYP

TYP

25

TYP

TYP

4 19 TYP

13

TYP

TYP

TYP

29

NOTES:
 
1. SEE PAGE 3 FOR DETAILED VIEW OF DOOR ASSEMBLY
2. TO BE ORIENTED INSIDE THE BOX WELDMENT AS PER PAGE 1

SEE NOTE #1

24 TYP

24 SEE NOTE #2

SEE NOTE #2

SEE NOTE #2

27SEE NOTE #1

14

SEE NOTE #2

SEE NOTE #2

13

18

30 35

35



Revised 09.2025 35

Parts Book: 990 Fuel Trailer  
®

See utility box parts list on pages 38.

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

2 OF 3 1/12

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

26

15

20

23

22

21
10

5

4

19

10

9

7

19

5

31

28

TYP

TYP

25

TYP

TYP

4 19 TYP

13

TYP

TYP

TYP

29

NOTES:
 
1. SEE PAGE 3 FOR DETAILED VIEW OF DOOR ASSEMBLY
2. TO BE ORIENTED INSIDE THE BOX WELDMENT AS PER PAGE 1

SEE NOTE #1

24 TYP

24 SEE NOTE #2

SEE NOTE #2

SEE NOTE #2

27SEE NOTE #1

14

SEE NOTE #2

SEE NOTE #2

13

18

30 35

35



36 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

3 OF 3 1 / 7.5

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

8

8

14 TYP

27

28

2

11

3

6
TYP

TYP

TYP

DETAIL DOOR ASSEMBLY

28

6 TYP

TYP

TYP

16TYP

12

17 TYP

33 TYP

34 TYP

32

1TYP32

17

TYP

TYP

34

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

3 OF 3 1 / 7.5

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

8

8

14 TYP

27

28

2

11

3

6
TYP

TYP

TYP

DETAIL DOOR ASSEMBLY

28

6 TYP

TYP

TYP

16TYP

12

17 TYP

33 TYP

34 TYP

32

1TYP32

17

TYP

TYP

34



Revised 09.2025 37

Parts Book: 990 Fuel Trailer  
®

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

3 OF 3 1 / 7.5

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

8

8

14 TYP

27

28

2

11

3

6
TYP

TYP

TYP

DETAIL DOOR ASSEMBLY

28

6 TYP

TYP

TYP

16TYP

12

17 TYP

33 TYP

34 TYP

32

1TYP32

17

TYP

TYP

34

68725BW

PROJECT/CUSTOMER NAME:

UTILITY BOX ASSEMBLY, 990 BONE WHITE
PART DESCRIPTION:
FUEL TRAILERS

A
PART/DRAWING NUMBER: REV:

7/2/2024
SCALE: SHEET No:

CJ CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 403.31 lbmass

3 OF 3 1 / 7.5

www.meridianmfg.com

CHECKED BY:
FABRICATION: ASSEMBLY

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

8

8

14 TYP

27

28

2

11

3

6
TYP

TYP

TYP

DETAIL DOOR ASSEMBLY

28

6 TYP

TYP

TYP

16TYP

12

17 TYP

33 TYP

34 TYP

32

1TYP32

17

TYP

TYP

34

See utility box parts list on pages 38.



38 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

ITEM QTY PART # DESCRIPTION

1 4 11222 SS HINGE ASSY (1" X 12" L DRILLED)

2 2 11223 VECTOR T-HANDLE - BLACK HANDLE FINISH

3 28 FT 11230 14FT - Ø3/8", 90° X 1/8" BULB SEAL

4 4 11250 30 LB GAS SPRING ASSIST SHOCK 20.118 EXT

5 2 11526 BUTTON SWITCH

6 10 14033 Ø5/8" GROMMET

7 1 17065 GROMMET, Ø1 1/8" X . Ø3/4" ID

8 2 17411 REAR UPPER BODY MARKING - REFLECTIVE TAPE

9 22' 6" 17672 3/8"X1 1/2" CELLULAR RUBBER STRIPPING (22' 6")

10 2 17678 TAPE, REFLECTIVE, MERIDIAN R & W 2X6X6 X 24"L

11 8 17722 #10-32 UNF NYLON NUT

12 1 17728 DECAL, MERIDIAN, BLACK (4.25 X 17.25)

13 4 17922 BOLT, HEX, FLANGED, STEEL, MILD 1/4-20 UNC X 0.625

14 6 FT 18096 TAPE REFLECTIVE MERIDIAN 2X6X6

15 4 18487 WASHER, 1/2 - WIDE - TYPE A STEEL, MILD

16 8 18941 MACHINE SCREW #10-32 X 1/2" PAN HEAD ROUND

17 36 19089 RIVET Ø3/16" (.059"-.354" GRIP) CLOSED END SS

18 2 19126 NUT, HEX, FLANGED, 1/4-20 UNC

19 21 19318 NUT, HEX, FLANGED, 5/16-18 UNC

20 4 19354 BOLT, HEX, 1/2-13 UNC X1

21 4 19373 Ø1/2" LOCK WASHER

22 4 19569 BOLT, HEX, FLANGED, 3/8-16 UNC X 1

23 1 22793 TOOL CADDY, SHELF, UTILITY BOX

24 2 22889 UTILITY BOX ANGLE MOUNT

25 2 27055-00 ZIP TIE CLIP PUSH IN 23FCPM25095 FOR Ø.250" HOLE

26 1 32102BW UTILITY BOX WELDMENT

27 1 32103BW DOOR WELDMENT, DS, UTILITY BOX

28 1 32104BW DOOR WELDMENT, PS, UTILITY BOX

29 1 17659 LIGHT BAR, 6", LED, WHITE (R.O.M #R03000)

30 1 50181 MULLION BOLT IN , BLACK

31 13 19317 BOLT, CARRIAGE 5/16-18 UNC X 1.25 STEEL, ZINC PLATED

32 12 17042 CAPSCREW #6-32 X 5/8" 18-8 SS FHSS

33 12 17044 NUT HEX # 6-32 18-8 SS NYLON LOCKNUT

34 12 17043 #6 WASHER X 5/16" OD 18-8 SS

35 2 12100 DECAL 990 UTILITY BOX BLACK STRIPE

36 1 14092 WIRE HARNESS REAR UTILITY BOX V2 ROWE (NOT SHOWN)

Table 21 - UTILITY BOX ASSEMBLY, 990 BONE WHITE, #68725BW



Revised 09.2025 39

Parts Book: 990 Fuel Trailer  
®

ELECTRODE CABLE ASSM HIDDEN FOR CLARITY 

68728

PROJECT/CUSTOMER NAME:

WELDER-GENERATOR-COMPRESSOR OPTION
PART DESCRIPTION:
TRAILERS

D
PART/DRAWING NUMBER: REV:

7/17/2014
SCALE: SHEET No:

DMP DMP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 620.40 lbmass

1 OF 1 1/8

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLE

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
GENERATOR/WELDER/COMPRESSOR COMBO17409553.000 lbmass11
SP-30 BATTERY21286-008.595 lbmass12
BATTERY BOX - SMALL112190.972 lbmass13
TWIN 8 GALLON AIR TANK ASSEMBLY3451044.699 lbmass14
3/8"-16 X 3/4" THK VIBRATION-DAMPING MOUNT176440.094 lbmass45
WASHER, FLAT 3/8193480.009 lbmass166
1/2 NPT X 3/8 NPT 90° ELBOW175450.266 lbmass17
Ø3/8"-16 UNC NYLON LOCKNUT193470.02058 lbmass168
HOSE 0.42" I.D. STEEL BRAIDED 3/8" NPT - 30"176820.131 lbmass19
Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW195970.019 lbmass410
ELECTRODE & WORK CABLE ASSM 10' (K2394-1)171669.000 lbmass111
CABLE BATTERY SET 45 IN186572.817 lbmass112

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A RELEASED 11/3/14 DMP
B REMOVED DUAL HOSE REEL AND ACCESSORIES WITH IT PER ECO 1778 5/4/2015 CJ
C REPLACED CABLE BATTERY SET 18658 WITH 18657 PER ECO 1849 6/8/2015 CJ
D REMOVED (1) 21484 PER ECO 1869 7/14/2015 CJ

1

3

12

2

Tolerances unless otherwise specified:

  X/X = 0.03
    .X = 0.1
  .XX = 0.03
.XXX = 0.01
    = 0.5°

Symbol
Tolerance
 = 0.005
 = 0.015
 = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

6 8

9 7

9

12

1

3

8

6

31 9/16"

29"

5 8
6

59 5/16"

4

9

10

4

4

11

B

B

C

DELECTRODE CABLE ASSM HIDDEN FOR CLARITY 

68728

PROJECT/CUSTOMER NAME:

WELDER-GENERATOR-COMPRESSOR OPTION
PART DESCRIPTION:
TRAILERS

D
PART/DRAWING NUMBER: REV:

7/17/2014
SCALE: SHEET No:

DMP DMP
DRAWN BY DATE:DRAWN BY:

WEIGHT: 620.40 lbmass

1 OF 1 1/8

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLE

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
GENERATOR/WELDER/COMPRESSOR COMBO17409553.000 lbmass11
SP-30 BATTERY21286-008.595 lbmass12
BATTERY BOX - SMALL112190.972 lbmass13
TWIN 8 GALLON AIR TANK ASSEMBLY3451044.699 lbmass14
3/8"-16 X 3/4" THK VIBRATION-DAMPING MOUNT176440.094 lbmass45
WASHER, FLAT 3/8193480.009 lbmass166
1/2 NPT X 3/8 NPT 90° ELBOW175450.266 lbmass17
Ø3/8"-16 UNC NYLON LOCKNUT193470.02058 lbmass168
HOSE 0.42" I.D. STEEL BRAIDED 3/8" NPT - 30"176820.131 lbmass19
Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW195970.019 lbmass410
ELECTRODE & WORK CABLE ASSM 10' (K2394-1)171669.000 lbmass111
CABLE BATTERY SET 45 IN186572.817 lbmass112

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A RELEASED 11/3/14 DMP
B REMOVED DUAL HOSE REEL AND ACCESSORIES WITH IT PER ECO 1778 5/4/2015 CJ
C REPLACED CABLE BATTERY SET 18658 WITH 18657 PER ECO 1849 6/8/2015 CJ
D REMOVED (1) 21484 PER ECO 1869 7/14/2015 CJ

1

3

12

2

Tolerances unless otherwise specified:

  X/X = 0.03
    .X = 0.1
  .XX = 0.03
.XXX = 0.01
    = 0.5°

Symbol
Tolerance
 = 0.005
 = 0.015
 = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

6 8

9 7

9

12

1

3

8

6

31 9/16"

29"

5 8
6

59 5/16"

4

9

10

4

4

11

B

B

C

D

Table 22 - Welder-Generator-Compressor Option
ITEM QTY PART # DESCRIPTION

1 1 17409 GENERATOR/WELDER/COMPRESSOR COMBO

2 1 21286-00 SP-30 BATTERY

3 1 11219 BATTERY BOX - SMALL

4 1 34510 TWIN 8 GALLON AIR TANK ASSEMBLY

5 4 17644 3/8"-16 X 3/4" THK VIBRATION-DAMPING MOUNT

6 16 19348 WASHER, FLAT 3/8

7 1 17545 1/2 NPT X 3/8 NPT 90° ELBOW

8 16 19347 Ø3/8"-16 UNC NYLON LOCKNUT

9 1 17682 HOSE 0.42" I.D. STEEL BRAIDED 3/8" NPT - 30"

10 4 19597 Ø1/4"-14 X 3/4" HEX WASHER HEAD SELF DRILLING SCREW

11 1 17166 ELECTRODE & WORK CABLE ASSM 10' (K2394-1)

12 1 18657 CABLE BATTERY SET 45 IN

WELDER-GENERATOR-COMPRESSOR OPTION



40 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

68729

PROJECT/CUSTOMER NAME:

GENERATOR-COMPRESSOR OPTION
PART DESCRIPTION:
TRAILERS

D
PART/DRAWING NUMBER: REV:

4/14/2015
SCALE: SHEET No:

psibenaller DMP
DRAWN BY DATE:DRAWN BY:

WEIGHT: N/A

1 OF 1 1 / 12

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLE

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #QTYITEM
SP-30 BATTERY21286-0011
BATTERY BOX - SMALL1121912
TWIN 8 GALLON AIR TANK ASSEMBLY3451013
3/8"-16 X 3/4" THK VIBRATION-DAMPING MOUNT1764444
WASHER, FLAT 3/819348165
1/2 NPT X 3/8 NPT 90° ELBOW1754516
Ø3/8"-16 UNC NYLON LOCKNUT19347167
HOSE 0.42" I.D. STEEL BRAIDED 3/8" NPT - 30"1768218
Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW1959749
AIR COMPRESSOR/GENERATOR COMBO (AG2-SH13-B)17505110
CABLE BATTERY SET 45 IN18657111

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A DRAWING CREATION 4/13/2015 psibenaller
B REMOVED DUAL HOSE REEL AND ACCESSORIES WITH IT PER ECO 1778 5/4/2015 CJ
C REPLACED CABLE BATTERY SET 18658 WITH 18657 PER ECO 1849 6/8/2015 CJ
D REMOVED (1) 21484 PER ECO 1869 7/14/2015 CJ

2
11

3

4

5

789

10

8

6

1

3
11

Tolerances unless otherwise specified:

  X/X = 0.03
    .X = 0.1
  .XX = 0.03
.XXX = 0.01
    = 0.5°

Symbol
Tolerance
 = 0.005
 = 0.015
 = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

57 1/16"
28 3/16"

26 5/16"

D

2 1

9

3

4

6

810

68729

PROJECT/CUSTOMER NAME:

GENERATOR-COMPRESSOR OPTION
PART DESCRIPTION:
TRAILERS

D
PART/DRAWING NUMBER: REV:

4/14/2015
SCALE: SHEET No:

psibenaller DMP
DRAWN BY DATE:DRAWN BY:

WEIGHT: N/A

1 OF 1 1 / 12

www.meridianmfg.com

CHECKED BY:

FABRICATION: ASSEMBLE

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #QTYITEM
SP-30 BATTERY21286-0011
BATTERY BOX - SMALL1121912
TWIN 8 GALLON AIR TANK ASSEMBLY3451013
3/8"-16 X 3/4" THK VIBRATION-DAMPING MOUNT1764444
WASHER, FLAT 3/819348165
1/2 NPT X 3/8 NPT 90° ELBOW1754516
Ø3/8"-16 UNC NYLON LOCKNUT19347167
HOSE 0.42" I.D. STEEL BRAIDED 3/8" NPT - 30"1768218
Ø1/4"-14 x 3/4" HEX WASHER HEAD SELF DRILLING SCREW1959749
AIR COMPRESSOR/GENERATOR COMBO (AG2-SH13-B)17505110
CABLE BATTERY SET 45 IN18657111

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A DRAWING CREATION 4/13/2015 psibenaller
B REMOVED DUAL HOSE REEL AND ACCESSORIES WITH IT PER ECO 1778 5/4/2015 CJ
C REPLACED CABLE BATTERY SET 18658 WITH 18657 PER ECO 1849 6/8/2015 CJ
D REMOVED (1) 21484 PER ECO 1869 7/14/2015 CJ

2
11

3

4

5

789

10

8

6

1

3
11

Tolerances unless otherwise specified:

  X/X = 0.03
    .X = 0.1
  .XX = 0.03
.XXX = 0.01
    = 0.5°

Symbol
Tolerance
 = 0.005
 = 0.015
 = 0.015

Dimensions and tolerances shall
be interpreted in accordance 
with ASME Y14.5-2009.

57 1/16"
28 3/16"

26 5/16"

D

2 1

9

3

4

6

810

Table 23 - Generator-Compressor Option
ITEM QTY PART # DESCRIPTION

1 1 21286-00 SP-30 BATTERY

2 1 11219 BATTERY BOX - SMALL

3 1 34510 TWIN 8 GALLON AIR TANK ASSEMBLY

4 4 17644 3/8"-16 X 3/4" THK VIBRATION-DAMPING MOUNT

5 16 19348 WASHER, FLAT 3/8

6 1 17545 1/2 NPT X 3/8 NPT 90° ELBOW

7 16 19347 Ø3/8"-16 UNC NYLON LOCKNUT

8 1 17682 HOSE 0.42" I.D. STEEL BRAIDED 3/8" NPT - 30"

9 4 19597 Ø1/4"-14 X 3/4" HEX WASHER HEAD SELF DRILLING SCREW

10 1 17505 AIR COMPRESSOR/GENERATOR COMBO (AG2-SH13-B)

11 1 18657 CABLE BATTERY SET 45 IN

GENERATOR-COMPRESSOR OPTION



Revised 09.2025 41

Parts Book: 990 Fuel Trailer  
®

68730

PROJECT/CUSTOMER NAME:

AIR AND ELECTRICAL DUAL REEL KIT OPTION
PART DESCRIPTION:
TRAILERS

C
PART/DRAWING NUMBER: REV:

8/5/2014
SCALE: SHEET No:

CTF
DRAWN BY DATE:DRAWN BY:

WEIGHT: 26.95 lbmass

1 OF 1 1 / 10

www.meridianmfg.com

CHECKED BY:

FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

DESCRIPTIONPART #MASSQTYITEM
DIESEL REEL MOUNT2517812.394 lbmass11
DUAL REEL (AIR/ELECTRICAL) C-L350-5012-F-WM110753.523 kg12
NUT, HEX, FLANGED, 1/2-13 UNC195950.055 lbmass83
BOLT, HEX, FLANGED, Steel, Mild 1/2-13 UNC X 1.25189430.157 lbmass44
3-IN-1 AIR HOSE ASSEMBLY324460.772 lbmass15
BOLT, HEX, FLANGED, 1/2-13 UNC X 1.5195750.171 lbmass46
HOSE REEL STIFFENER 990 TC214832.012 lbmass27
SLEEVE-LOCK, 3/8 FEMALE NPT, 1/4 COUPLING100480.236 lbmass18

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A   CTF
B ADDED COMPONENTS & FIXED BOM PER ECO 1778 5/4/2015 CJ

C
REPLACED ADAPTER AND COUPLER WITH 
APPROPRIATELY SIZED COUPLER - ECO 1851

6/13/2015 PLS

- BRACING TO GO UNDER THE UTILITY BOX TO 
  SECURE MOUNTING OF COMBO HOSE REEL 
  UNIT TO UTILITY BOX FLOOR23 1/4"

17" 2"

24 5/8"

B

5

2

7
7

43

63

1

8
C

AIR AND ELECTRICAL DUAL REEL KIT OPTION

Table 24 - Air and Electrical Dual Reel Kit Option
ITEM QTY PART # DESCRIPTION

1 1 25178 DIESEL REEL MOUNT

2 1 11075 DUAL REEL (AIR/ELECTRICAL) C-L350-5012-F-WM

3 8 19595 NUT, HEX, FLANGED, 1/2-13 UNC

4 4 18943 BOLT, HEX, FLANGED, STEEL, MILD 1/2-13 UNC X 1.25

5 1 32446 3-IN-1 AIR HOSE ASSEMBLY

6 4 19575 BOLT, HEX, FLANGED, 1/2-13 UNC X 1.5

7 2 21483 HOSE REEL STIFFENER 990 TC

8 1 10048 SLEEVE-LOCK, 3/8 FEMALE NPT, 1/4 COUPLING



42 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

1

1

2

2

A A

B B

www.meridianmfg.com
DRAWN BY:

CHECKED BY:

DRAWN BY DATE:

CHECKED BY DATE:

SHEET SIZE:

SCALE: REV:

CTF

CTF 7/19/2013

10/14/2013

A - SIZE

PROJECT NAME:

PART DESCRIPTION:

SPARE TIRE KIT (STEEL)

PART NUMBER:

TRAILER

N/A

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN MANUFACTURING GROUP AND MAY 
NOT BE DUPLICATED BY ANY MEANS WITHOUT THE SPECIFIC PERMISSION FROM AN AUTHORITY 
OF MERIDIAN MANUFACTURING GROUP

68706

Meridian
Manufacturing Group

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 1813111
BOLT ON SPARE TIRE MOUNT2410912
NUT, HEX, FLANGED, 3/8-16 UNC1956443
BOLT, HEX, 3/8-16 UNC X 3 Steel, Mild1933044
Ø9/16-18 UNF x 3/4" LUG NUT1899135
Ø9/16"-18 UNF x 2" H.H.C.S.1899236

PRODUCTION NOTES:
1.  ASSEMBLE AS SPECIFIED

63 2 4 1
5

Table 25 - Spare Tire Kit (Steel)
ITEM QTY PART # DESCRIPTION

1 1 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY

2 1 24109 BOLT ON SPARE TIRE MOUNT

3 4 19564 NUT, HEX, FLANGED, 3/8-16 UNC

4 4 19330 BOLT, HEX, 3/8-16 UNC X 3 STEEL, MILD

5 3 18991 Ø9/16-18 UNF X 3/4" LUG NUT

6 3 18992 Ø9/16"-18 UNF X 2" H.H.C.S.

1

1

2

2

A A

B B

www.meridianmfg.com
DRAWN BY:

CHECKED BY:

DRAWN BY DATE:

CHECKED BY DATE:

SHEET SIZE:

SCALE: REV:

CTF

CTF 7/19/2013

10/14/2013

A - SIZE

PROJECT NAME:

PART DESCRIPTION:

SPARE TIRE KIT (ALUMINUM)

PART NUMBER:

TRAILER

N/A

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN MANUFACTURING GROUP AND MAY 
NOT BE DUPLICATED BY ANY MEANS WITHOUT THE SPECIFIC PERMISSION FROM AN AUTHORITY 
OF MERIDIAN MANUFACTURING GROUP

68707

Meridian
Manufacturing Group

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

ST235/80R16-E TIRE, ALUMINUM RIM ASSEMBLY1775611
BOLT ON SPARE TIRE MOUNT2410912
NUT, HEX, FLANGED, 3/8-16 UNC1956443
BOLT, HEX, 3/8-16 UNC X 3 Steel, Mild1933044
Ø9/16-18 UNF x 3/4" LUG NUT1899135
Ø9/16"-18 UNF x 2" H.H.C.S.1899236

PRODUCTION NOTES:
1.  ASSEMBLE AS SPECIFIED

63 2 4

1

5

Table 26 - Spare Tire Kit (Aluminum)
ITEM QTY PART # DESCRIPTION

1 1 17756 ST235/80R16-E TIRE, ALUMINUM RIM ASSEMBLY

2 1 24109 BOLT ON SPARE TIRE MOUNT

3 4 19564 NUT, HEX, FLANGED, 3/8-16 UNC

4 4 19330 BOLT, HEX, 3/8-16 UNC X 3 STEEL, MILD

5 3 18991 Ø9/16-18 UNF X 3/4" LUG NUT

6 3 18992 Ø9/16"-18 UNF X 2" H.H.C.S.

SPARE TIRE KIT (STEEL)

SPARE TIRE KIT (ALUMINUM)

Note:
The same Spare Tire Kit is used
on the 990 Basic and 990 Max.



Revised 09.2025 43

Parts Book: 990 Fuel Trailer  
®

SPARE TIRE KIT (STEEL), POST MOUNT

DESCRIPTIONPART #MASSQTYITEM
POST MOUNT WELDMENT, SPARE TIRE 990TC3451716.478 lbmass11
Washer, 3/8 - wide - Type A Steel, Mild184730.015 lbmass42
Ø3/8"-16 UNC NYLON LOCKNUT193470.02058 lbmass23
BOLT, HEX, 3/8-16 UNC X 5 Steel, Mild140900.186 lbmass24
ST235/80R16-E TIRE, STEEL RIM ASSEMBLY 1813163.000 lbmass15
3/8" Regular Helical Spring Lock Washers(Inch Series)183550.007 lbmass26
Ø1/2"-13 UNC HEX NYLON LOCKNUT191270.053 lbmass37
1/2" Regular Helical Spring Lock Washers(Inch Series)184860.014 lbmass38
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass39
2 x 2 x 0.188 TUBE PLUG144130.112 lbmass110

34518

PROJECT/CUSTOMER NAME:

SPARE TIRE KIT 990TC, STEEL, POST MOUNT
PART DESCRIPTION:
SPARE TIRE MOUNT 990TC

B
PART/DRAWING NUMBER: REV:

12/8/2014
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: 80.39 lbmass

1 OF 1 1/ 12.5

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

A RELEASED 12/17/14 cjacuinde

B
REMOVED (2) 17131, (2) 18992, (2) 18991 ADDED (1) 14413, 
(2) 18355, (3) 19127, (3) 18486, (3) 18487 PER ECO 1690 3/9/2015 cjacuinde

QTY TO BUILD:  

11 7/8"

39 5/8"

31"

PRODUCTION NOTES:
1. THIS OPTION IS FOR TC FUEL TRAILERS. 
2. MOUNT ON BACK END OF TRAILER FRAME FOR UNITS WITHOUT UTILITY BOX.
  - USE HOLES NEAREST TO THE LED STRIP LIGHTS FOR MOUNTING.
  - ENSURE THAT THE WHEEL/TIRE DOES NOT INTERFERE WITH REFLECTIVE TAPE.
3. MOUNT ON SIDE RAILS OF UTILITY BOX FRAME FOR UNITS WITH UTILITY BOX.
  - USE HOLES ON PASSENGER SIDE OF UTILITY BOX FRAME RAIL AS STANDARD LOCATION.
  - USE HOLES ON DRIVER SIDE OF UTILITY BOX FRAME RAIL AS 2ND SPARE TIRE OPTION LOCATION.    
4. ENSURE ALL HARDWARE IS TIGHTENED DOWN SECURELY 
 

5

4
2

1

2

3

6

7
8

9

10

Table 27 - Spare Tire Kit 990TC (Steel), Post Mount
ITEM QTY PART # DESCRIPTION

1 1 34517 POST MOUNT WELDMENT, SPARE TIRE 990TC

2 4 18473 WASHER, 3/8 - WIDE - TYPE A STEEL, MILD

3 2 19347 Ø3/8”-16 UNC NYLON LOCKNUT

4 2 14090 BOLT, HEX, 3/8-16 UNC X 5 STEEL, MILD

5 1 18131 ST235/80R16-E TIRE, STEEL RIM ASSEMBLY

6 2 18355 
3/8" REGULAR HELICAL SPRING LOCK 
WASHERS(INCH SERIES)

7 3 19127 Ø1/2"-13 UNC HEX NYLON LOCKNUT

8 3 18486 
1/2" REGULAR HELICAL SPRING LOCK 
WASHERS(INCH SERIES)

9 3 18487 WASHER, 1/2 - WIDE - TYPE A STEEL, MILD

10 1 14413 2 X 2 X 0.188 TUBE PLUG

Note:
Post Mount is used when
the Utility Box is present.



44 Revised 09.2025

Parts Book: 990 Fuel Trailer  
®

SPARE TIRE KIT (ALUMINUM), POST MOUNT

Note:
Post Mount is used when
the Utility Box is present.

Table 28 - Spare Tire Kit 990TC, Aluminum, Post Mount
ITEM QTY PART # DESCRIPTION

1 1 34517 POST MOUNT WELDMENT, SPARE TIRE 990TC

2 4 18473 WASHER, 3/8 - WIDE - TYPE A STEEL, MILD

3 2 19347 Ø3/8"-16 UNC NYLON LOCKNUT

4 2 14090 BOLT, HEX, 3/8-16 UNC X 5 STEEL, MILD

5 2 18355 
3/8" REGULAR HELICAL SPRING LOCK WASHERS 
(INCH SERIES)

6 3 19127 Ø1/2"-13 UNC HEX NYLON LOCKNUT

7 3 18486 
1/2" REGULAR HELICAL SPRING LOCK WASHERS 
(INCH SERIES)

8 3 18487 WASHER, 1/2 - WIDE - TYPE A STEEL, MILD

9 1 14413 2 X 2 X 0.188 TUBE PLUG

10 1 16398
WHEEL ASSY. ALUMINUM BLACK 16” 8 LUG 
ST235/80R16-E TIRE

11 4 IN 17672 3/8"X1 1/2" CELLULAR RUBBER STRIPPING (4 IN)

DESCRIPTIONPART #MASSQTYITEM
POST MOUNT WELDMENT, SPARE TIRE 990TC3451716.478 lbmass11
Washer, 3/8 - wide - Type A Steel, Mild184730.015 lbmass42
Ø3/8"-16 UNC NYLON LOCKNUT193470.02058 lbmass23
BOLT, HEX, 3/8-16 UNC X 5 Steel, Mild140900.186 lbmass24
3/8" Regular Helical Spring Lock Washers(Inch Series)183550.007 lbmass25
Ø1/2"-13 UNC HEX NYLON LOCKNUT191270.053 lbmass36
1/2" Regular Helical Spring Lock Washers(Inch Series)184860.014 lbmass37
Washer, 1/2 - wide - Type A Steel, Mild184870.038 lbmass38
2 x 2 x 0.188 TUBE PLUG144130.112 lbmass19
WHEEL ASSY. ALUMINUM BLACK 16" 8 LUG 
ST235/80R16-E TIRE

1639863.000 lbmass110

3/8"x1 1/2" CELLULAR RUBBER STRIPPING (4 in)176720.076 lbmass4 in11

34519

PROJECT/CUSTOMER NAME:

SPARE TIRE KIT 990TC, ALUMINUM, POST MOUNT
PART DESCRIPTION:
SPARE TIRE MOUNT 990TC

C
PART/DRAWING NUMBER: REV:

12/8/2014
SCALE: SHEET No:

cjacuinde CJ
DRAWN BY DATE:DRAWN BY:

WEIGHT: N/A

1 OF 1 1/ 12.5

www.meridianmfg.com

CHECKED BY:
FABRICATION: XXX

MATERIAL:
 

THIS DRAWING IS THE EXCLUSIVE PROPERTY OF MERIDIAN
MFG INC.  DUPLICATION BY ANY MEANS IS PROHIBITED

WITHOUT PERMISSION FROM MERIDIAN MFG INC.

REVISION HISTORY
REV DESCRIPTION DATE DESIGNER

C REPLACED 10068 WITH 16398 AND ADDED 17672 PER 
ECO 3036 9/30/2021 cjacuinde

B
REMOVED (2) 17131, (2) 18992, (2) 18991 ADDED (1) 14413,
(2) 18355, (3) 19127, (3) 18486, (3) 18487 PER ECO 1690 3/9/2015 cjacuinde

A RELEASED 12/17/14 cjacuinde

12 1/8"

39 5/8"

PRODUCTION NOTES:
1. THIS OPTION IS FOR TC FUEL TRAILERS. 
2. MOUNT ON BACK END OF TRAILER FRAME FOR UNITS WITHOUT UTILITY BOX.
  - USE HOLES NEAREST TO THE LED STRIP LIGHTS FOR MOUNTING.
  - ENSURE THAT THE WHEEL/TIRE DOES NOT INTERFERE WITH REFLECTIVE TAPE.
3. MOUNT ON SIDE RAILS OF UTILITY BOX FRAME FOR UNITS WITH UTILITY BOX.
  - USE HOLES ON PASSENGER SIDE OF UTILITY BOX FRAME RAIL AS STANDARD LOCATION.
  - USE HOLES ON DRIVER SIDE OF UTILITY BOX FRAME RAIL AS 2ND SPARE TIRE OPTION LOCATION.    
4. ENSURE ALL HARDWARE IS TIGHTENED DOWN SECURELY, DO NOT DAMAGE WHEEL FACE.

1

2

3

4 2

6

7

8

5

9

10 11

C

C



LIMITED MATERIALS AND WORKMANSHIP WARRANTY
for Fuel Trailers

Meridian Manufacturing Inc. (hereinafter referred to as the Manufacturer) hereby warrants the Fuel Trailer(s) sold by it to be free from any defect in 
material or workmanship under normal use and service for a period of one (1) year from the date of shipment. The Manufacturer’s obligation under 
this warranty shall be limited to the repair or replacement only, FOB the original point of shipment, of any defective parts or portions of the fuel trailer 
or accessories manufactured by Meridian. Any warranty claim must be reported to the Manufacturer within one (1) year from the date of shipment.

THIS WARRANTY IS SUBJECT TO THE FOLLOWING LIMITATIONS, PROVISIONS AND CONDITIONS:

1.	 This warranty does not apply:
a.	 To any product sold by the Manufacturer where it is used in areas exposed to corrosive or aggressive conditions including salt water, acids, 

alkaloid, ash, cement dust, animal waste or other corrosive chemicals from either inside or outside the bin.
b.	 For failures or defects arising out of damage during shipment or during storage on site.
c.	 To materials replaced or repaired under this warranty except to the extent of the remainder of the applicable warranty.
d.	 To damage resulting from misuse, negligence, accident or improper site preparation by others.
e.	 If the product has been altered or modified by others.
f.	 If in the case of coating failures the failure is the result of damage, lack of proper maintenance or failure to remove road salt or other 

contaminants that may have come in contact with the bin surface.
g.	 To loss of time, inconvenience, loss of material, down time or any other consequential damage.
h.	 For a function that is different than original designed intent.

2.	 The obligation of the Manufacturer under this warranty shall not arise unless the Manufacturer is notified and this warranty is presented together 
with a written statement specifying the claim or defect within thirty (30) days after the failure is first detected or made known to the owner and 
within one (1) year from the shipment date. The Manufacturer in its sole discretion shall determine if the claim is valid and whether correction of 
the defect or failure shall be made by repair or replacement of the materials.

3.	 The coating warranty is based on the manufacturer’s performance specification for Polyester Powder finishes and does not include repair of minor 
blemishes or rusting that is normally part of the general maintenance of the fuel trailer. This warranty does not cover excessive wear on interior 
coatings. See attachment for full Performance Specification details on Polyester Powder Finishes.

4.	 The obligation of the Manufacturer hereunder extends only to the original owner and to the Meridian dealer to whom the materials may have been 
initially sold. This warranty shall not be subject to any assignment or transfer without the written consent of the Manufacturer.

5.	 The customer shall acknowledge that it has made its own independent decision to approve the use of the supplied materials and also the specific 
fabrication and construction procedures utilized to complete the fuel trailer, and has satisfied itself as to the suitability of these products for this 
particular application.

6.	 The foregoing sets forth the only warranties applicable to said materials and said warranties are given expressly and in lieu of all other warranties, 
expressed or implied, statutory or otherwise, of merchantability or fitness for a particular purpose and all warranties which exceed or differ from 
said warranties herein are disclaimed by the Manufacturer.

7.	 The owners sole and exclusive remedy against the Manufacturer shall be limited to the applicable warranty set forth herein and the endorsements, 
if any, issued together with this document and no other remedy (including but not limited to the recovery of assembly or disassembly costs, 
shipping costs, direct, incidental, special, indirect or consequential damages for lost profits, lost sales, injury to person or property or any other 
loss, whether arising from breach of contract, breach of warranty, tort, including negligence, strict liability or otherwise) shall be available to the 
owner or Meridian Dealer or any other person or entitles whether by direct action or for contribution or indemnity or otherwise.

8.	 The financial obligation of the Manufacturer under this warranty shall be limited to the repair or replacement of the product as originally supplied 
and in no event shall exceed the original cost of the product supplied.

9.	 The Manufacturer shall not have any obligation under any warranty herein until all accounts for materials, installation and erection of the said 
product thereof and for labor and other work performed by the Manufacturer or its dealers have been paid in full by the owner.

WARRANTY REQUEST PROCEDURE

•	 Registering product with Meridian Manufacturing.
•	 Contact the dealer unit was purchased from upon discovery of any defects.
•	 A completed warranty claim form submitted by dealer to Meridian warranty representative for review and course of action.
•	 Warranty repair work will only be performed by Meridian, the dealer or an approved representative. No warranty work completed prior to approval. 

Failure to follow procedure may affect any or all reimbursement.
•	 Claims will be adjudicated at the sole discretion of the manufacturer and in accordance with the terms and conditions of the applicable limited 

warranty.
•	 A complete list of warranty procedures can be procured from the Warranty Department or found in your operator’s manual.

Effective July 1, 2009



(800) 437-2334  |  www.meridianmfg.com

©2025 Meridian Manufacturing Inc. Registered Trademarks Used Under License. Printed in USA (09/2025)	 Part No: 10653-REV3

 
®


	Cover
	Table of Contents
	990 Basic
	  Trailer
	  Tank
	  DEF Tote
	  Pump Package
	  Spare Tire Kit
	990 Max
	  Tank
	  Trailer
	  Pump and Hose Package
	  DEF Option
	  Cowling Assembly
	  Utility Box
	  Welder, Generator, Compressor
	  Dual Reel Kit
	  Spare Tire Kit



